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applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval from Sporton International Inc. Wensan Laboratory, the test report shall not be reproduced
except in full.
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History of this test report

Report No. Version Description Issue Date
FR402225F 01 Initial issue of report Feb. 19, 2025
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
1.17 dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5931.80 MHz
14.45 dB
35 15.207 AC Conducted Emission Pass under the limit at
0.16 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. ECR inquiry for data referencing from UZ7MC345A has been approved by FCC. The ECR inquiry and the
associated document are submitted in the confidential exhibit.

2. UZ7MC345B is different from FCC ID: UZ7MC345A (Reference model), in the following:

. The only difference between UZ7MC345A and UZ7MC345B are the WWAN support bands, which is
controlled by software.

3. All the test results are referenced from UZ7MC345A (Sporton Test Report FR402228F), and spot check
results to justify data referencing is presented in the Appendix F.

4. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

5. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Mila Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Mobile Computer
Brand Name ZEBRA

Model Name MC345B

FCCID UZ7MC345B

WCDMA/HSPA/LTE/5G NR/NFC

WLAN 1la/b/g/n HT20/HT40

Supported Radios application WLAN 11ac VHT20/VHT40/VHT80/VHT160
WLAN 1lax HE20/HE40/HE80/HE160
Bluetooth BR/EDR/LE

1.2 EUT Information (Referenced Model)

Product Feature

FCCID UZ7MC345A

Sample 1 SKU 9 (Brick+SE5800+38 Keypad)
Sample 2 SKU 10 (Gun+SE4770+29 Keypad)
Sample 3 SKU 11 (Gun+SE5500+47 Keypad)

WCDMA/HSPA/LTE/5G NR/NFC

WLAN 11a/b/g/n HT20/HT40

EUT supports Radios application | WLAN 1lac VHT20/VHT40/VHT80/VHT160
WLAN 1lax HE20/HE40/HE80/HE160
Bluetooth BR/EDR/LE

HW Version EV

SW Version 14-10-10.00-UG-U00-PRD-NEM-04
FW Version FUSION_QA 6 1.0.0.001_U

MFD 14SEP24

EUT Stage Identical Prototype

Remark: The EUT's information above is declared by manufacturer.
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Stage MC34 WWAN SKU list
Configuration SKU3 SKU6 SKU9 SKU10 SKU11
WW/WL WWAN WWAN WWAN WWAN WWAN
Form Factor FA FA FA FA FA
SKU Prem Prem+ Prem+ Prem Prem+
Brick / Gun Gun Gun Brick Gun Gun
DDR size 6GB 6GB 6GB 6GB 6GB
UFS size 64GB 128GB 128GB 64GB 128GB
Scan engine SES5500 SES5800 SES5800 SE4770 SE5500
FF Camera 5MP (PN) 5MP (PN) 5MP (PN)
None None
RF Camera 13MP (PN) 13MP (PN) 13MP (PN)
Keypad 47 47 38 29 47
Battery 7000mAh 7000mAh 7000mAh 7000mAh 7000mAh
Region (ROW or NA) NA NA NA NA NA

Specification of Accessories

Adapter

USB Wall Charger Brand Name |Zebra Model Number |PWR-WUA5V12W0US

Battery 1 Brand Name |zebra Model Number |[BT-000375

Standard Battery (7000mAh) Manufacturer |[TWS

Battery 2 Brand Name |Zebra Model Number |[BT-000375

Standard Battery (7000mAh) Manufacturer |Inventus

Sﬁgeé):;t?ery (7000mAh) Brand Name [Zebra |Model Number |BT-000444
Sﬁgeé):;t‘tlery (7000mAh) Brand Name [Zebra |Model Number |BT-000375

Type C USB Cable Brand Name [Zebra |Model Number |[CBL-TC5X-USBC2A-01
USB Cable Cup Brand Name [Zebra |Model Number |CBL-MC33-USBCHG-01
Soft Holster for Gun Type Brand Name [Zebra |Model Number |[SG-MC3021212-01R
Soft Holster for Brick Type Brand Name [Zebra |Model Number |[SG-MC3X-SHLSTB-01
USB-C PTT Headset Brand Name |Zebra |Model Number |HDST-USBC-PTT1-01
USB-C to 3.5mm adapter Brand Name [Zebra |Model Number |[ADP-USBC-35MM1-01

3.5mm To Quick Disconnect

(QD) Adapter Cable Brand Name |Zebra |Model Number |ADP-35M-QDCBL1-01

3.5mm PTT Headset Brand Name |Zebra Model Number |HDST-35MM-PTT1-01

3.5mm PTT HS2100 Headset Brand Name |Zebra Model Number |HS2100

Quick Disconnect (QD) Cable [Brand Name (Zebra |Model Number |CBL-HS2100-QDC1-01
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1.3 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Tx/Rx Frequency Range 5725 MHz ~ 5850 MHz

MIMO <Ant. 6+7>

802.11a: 24.32 dBm / 0.2704 W

802.11n HT20: 23.44 dBm / 0.2208 W
802.11n HT40: 22.90 dBm / 0.1950 W
Maximum Output Power to 802.11ac VHT?20: 23.54 dBm / 0.2259 W
Antenna 802.11ac VHT40: 23.00 dBm / 0.1995 W
802.11ac VHT80: 20.87 dBm / 0.1222 W
802.11ax HE20: 23.64 dBm / 0.2312 W
802.11ax HE40: 23.10 dBm / 0.2042 W
802.11ax HE80: 20.97 dBm / 0.1250 W

<Ant. 6>

802.11a: 16.66 MHz
802.11ac VHT20: 17.65 MHz
802.11ac VHT40: 36.29 MHz
802.11ac VHT80: 75.36 MHz
802.11ax HE20: 19.08 MHz
802.11ax HE40: 38.08 MHz
802.11ax HE80: 77.21 MHz
<Ant. 7>

802.11a: 16.48 MHz
802.11ac VHT20: 17.64 MHz
802.11ac VHT40: 36.26 MHz
802.11ac VHTS80: 75.44 MHz
802.11ax HE20: 18.96 MHz
802.11ax HE40: 38.00 MHz
802.11ax HE80: 77.16 MHz

99% Occupied Bandwidth

<Ant. 6>: PIFA Antenna with gain 1.31 dBi

Antenna Type / Gain <Ant. 7>. Monopole Antenna with gain 0.98 dBi

802.11a/n: OFDM (BPSK/QPSK/16QAM/64QAM)
802.11ac: OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)
802.11ax: OFDMA
(BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM)

Type of Modulation

Ant. 6 Ant. 7
802.11a/n/acl/ax Vv Vv
Antenna Function Description MIMO
802.11ax
TXBF v v
Remark:

1. MIMO Ant. 6+7 Directional Gain is a calculated result from MIMO Ant. 6 and MIMO Ant. 7. The
formula used in calculation is documented in section 1.2.1.

2. Power of MIMO Ant. 6 + Ant. 7 is a calculated result from sum of the power MIMO Ant. 6 and
MIMO Ant. 7.

3. 802.11ax Support Tx Beamforming mode, and the manufacturer declares that Tx Beamforming
power/EIRP is less than CDD mode 3dbm, so CDD mode cover Tx Beamforming mode.

4. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.3.1 Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

AT 7
N S5 ‘:‘VANT

Zgj.k

j=1 | k=1

N ANT

(%)

DirectionalGain =10-log

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

G, /20
gir= 107" if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gam 1 dBi of the kth antenna.
As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%1/20 + 10%2/20 + ., + 106N /20)2 [NanT] dBI
Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 6 Ant 7 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 1.31 0.98 1.31 4.16 0.00 0.00
Calculation example:
If a device has two antenna, Gants=1.31dBi; GanT7=0.98dBi
Directional gain of power measurement = max(1.31, 0.98) + 0 = 1.31 dBi
Directional gain of PSD derived from formula which is
10xlog {{[ 10" (1.31dBi/20) + 10" (0.98 dBi/20)]1~2}/2}
=4.16 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min =0)
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<TXBF Modes>
The EUT supports beamforming modes , then
Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)e)ii)

Nss | Nanr >
¥ (%,
DirectionalGain=10-log| ==~
N r

where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
Nyyr= the total number of antennas

Gy /20
k= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 6 Ant 7 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 131 0.98 4.16 4.16 0.00 0.00
Calculation example:
Directional gain is derived from formula which is
10 x log { { [ 10" (1.31 dBi/ 20) + 10" (0.98 dBi/ 20) ]~ 2}/ 2}
=4.16 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min=0)
1.4 Modification of EUT
No modifications made to the EUT during the testing.
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1.5

1.6

Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
COO05-HY (TAF Code: 1190)

Test Site No.

The Conducted Emission test item subcontracted to Sporton International

REEL Inc. EMC & Wireless Communications Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.

THO5-HY, 03CH20-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:

landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.

Frequency Band Channel Channel
quency (MHz) (MH2)
149 5745 157 5785
5725-5850 MHz 151* 5755 159+ 5795

Band 4

(U-NII-3) 153 5765 161 5805
155# 5775 165 5825

Note:

1. The above Frequency and Channel with **" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.

2. The above Frequency and Channel with "#" are 802.11ac VHT80 and 802.11ax HES8O.
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The power for 802.11n mode is smaller than 802.11ac mode, so all other conducted and radiated test is

covered by 802.11ac mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode
Modulation Data Rate

802.11a 6 Mbps

802.11n HT20 (Covered by VHT20) MCSO0
802.11n HT40 (Covered by VHT40) MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
802.11ax HE20 MCSO0

802.11ax HE40 MCSO0

802.11ax HE80 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.

Test Cases
AC Mode 1 : LTE Band 7 Link + WLAN (5GHz) Link + Bluetooth Link + MPEG4 + Battery
Conducted 1 Standard Battery (7000mAh) + USB Cable Cup (Charge from Adapter
Emission USB Wall Charger) for Sample 1

Remark: For Radiated Test Cases, the tests were performed with Battery 1 Standard Battery
(7000mAh) and Sample 1.

TEL: 886-3-327-0868 Page Number 112 0f 29
FAX: 886-3-327-0855 Issue Date : Feb. 19, 2025
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Band IV : 5725-5850 MHz
ch-# 802.11a 802.11ac VHT20 | 802.11ax HE20 | 802.11ax HE40 | 802.11ax HE80
L Low 149 149 149 151 -
M | Middle 157 - 157 - 155
H High 165 - 165 159 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

1200 ackEiHz

EUT

(Adapter USB Wall Charger)

]

Bluetooth
Eamphone

EUT
(USE Catde Cup)

EUT

Notebook

WLAN &P

System Simulator
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<WLAN Tx Mode>

1200 ackiHz
EUT
{Adapter USB Wall Charger)

CJ

EUT
(Type C USB Cable)

EUT

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name [Model Name [FCC ID Data Cable Power Cord
1. |[System Simulator [Anritsu MT8820C N/A N/A Unshielded, 1.8m
2. |Bluetooth Earphone |Sony Ericsson |MW600 PY700A2029 N/A N/A
3. |WLAN AP ASUS RT-AC66U MSQ-RTAC66U |N/A Unshielded, 1.8m
AC I/P:
4. |Notebook Lenovo TPOO116A  |FCC DoC N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m
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SPORTON LAB.

2.5

2.6

EUT Operation Test Setup

The RF test items, utility “QRCT V4.1 Version 4.0.118.0” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,
power level, data rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o g b~ N

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

3.2.4Test Setup

[ 1 ] g

Power Meter Attenuator

EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL: 886-3-327-0868 Page Number 1 17 of 29
FAX: 886-3-327-0855 Issue Date : Feb. 19, 2025

Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 101



e’ FCC RADIO TEST REPORT Report No. : FR402225F

SPORTON LAB.

3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any

500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section F) Maximum power spectral density.
# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
« Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.

- Set VBW =1 MHz.

+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep = 2 Span / RBW.

+ Sweep time = auto.

+ Detector = RMS

Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (c): Measure and add 10 log(Nant) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(NanT) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(Nant) dB serves to apportion the emission limit among the Nant outputs so
that each output is permitted to contribute no more than 1/Nant ™ of the PSD limit.
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3.3.4Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

1)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength
limits as below table,
Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E=w MV/m, where P is the eirp (Watts)

N

EIRP (dBm) Field Strength at 3m (dBpV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

TEL: 886-3-327-0868 Page Number : 21 0f 29
FAX: 886-3-327-0855 Issue Date : Feb. 19, 2025

Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 101



samonias. FCC RADIO TEST REPORT Report No. : FR402225F

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
| Im !

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

T .
| Non-conductive table |
| I
! Rear of EUT to be flushed 1
I with rear of table top T
I 1
I I
I
| e I
! 0 EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
I I
| I
| I
| | O
I 1
I I
I 1
I |
| |
I 1
I I
| P = i P
I - . 3c) | -
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Calg);?éion Test Date Due Date Remark
II?E{ZACIeTS:: Keysight | N9038A(MXE) | MY54130085 N/A Oct. 16, 2024 %‘;"0'.0117”2200224; Oct. 15, 2025 (o?gzigg?ﬁv)
Loop Antenna ggmzé‘ HFH2-22 100488 | 9 kHz~30 MHz | Aug. 29, 2024 %‘;‘2.0117"2200224; Aug. 28, 2025 (osggigg?lﬂv)
Preamplifier EMEC EM18G40G 060871 | 18GHz~40GHz | Aug. 23, 2024 '\1'3‘2’&.0117"2200224‘; Aug. 22, 2025 (oiéﬂigg?ﬁv)
Controller | ChainTek 3000-1 NA oo avms] VA e O e i (o§§ﬂi§3?ﬁv)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A %‘;"0'.0117”2200224; N/A (o?gzigg?ﬁv)
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A %1\2.0117,'2200224; N/A (oggﬂ?gf’ﬁv)
Signal Analyzer|  Keysight N9010B MY60240520 N/A Dec. 12, 2023 '\,'\IO(;’\'/_0215'12205244~ Dec. 11, 2024 (o?gaigg?gv)
Signal Analyzer|  Keysight N9010B MY64320114 N/A Oct. 05, 2024 '\Iljoe"c'?gé’z;g;; Oct. 04, 2025 (ogéﬂiggf’ﬁn
Signal Analyzer|  Keysight N9010B MY60240520 N/A Dec. 09, 2024 %eecc'.ofizfozz‘j Dec. 08, 2025 (Osgﬂiggf’:n
Bilog Antenna | TESEQ 6111D(<:§L%|(_JBOON 47020 & 06 | 30MHz~1GHz | Oct. 05, 2024 %‘2‘2.0117"2200224; Oct. 04, 2025 (ogéﬂiggf’ﬁn
1DOIN-06
Hom Antenna [SCMARZBE| BBHA G120 | 02360 1GHz-18GHz | Nov. 01, 2024 %‘;‘2_0117"2200224; Oct. 30, 2025 (o?gaigg?gv)
SH';risnFn';om SCHV&RZBE BBHA 9170 1224 18GHz-40GHz | Jun. 24, 2024 '\IlDoevc':.OJ:_I;,ZZOOZZAZ Jun. 23, 2025 (osgaigg?l-?v)
Preamplifier |COM-POWER| ~ PAM-103 18020201  |1MHz-1000MHz| Jan. 01, 2024 '\|130e\2.0117',2200224£ Dec. 31, 2024 (Oggai;‘gfﬁw
Amplifier EMCI  |EMCLIBA45SE| 980792 N/A Nov. 13, 2023 NNOC‘)’\',_Olll*’ZZ%ZZ‘ZN Nov. 12, 2024 (ogéﬂiigf’ﬁv)
Amplifier EMCI  |EMCLIBA45SE| 980792 N/A Nov. 12, 2024 %1‘2_1127*12200224; Nov. 11, 2025 (ogéﬂiigf’ﬁv)
RF Cable ';Ldﬁﬁ'ég SUCOFLEX 102 5115?22%%/56%3‘/13 N/A Jan. 17, 2024 '\IlDoe\g.OJ:_L%,ZZOOZ;Z Jan. 16, 2025 (oigﬂﬁgf’.ﬂy)
Hygrometer | TECPEL DTM-303A TP211382 N/A Mar. 27, 2024 '\IlDoe\g.OJ:_L%,ZZOOZ;Z Mar. 26, 2025 (oigﬂﬁgf’.ﬂy)
Software Audix N/A RK-002156 N/A NA e s ea | NA | oacrisoy)
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 01, 2024 '\E)Oe‘g_oféyzgozz‘j Oct. 30, 2025 ?ﬁ.‘&“ﬁﬁ‘;
Power Sensor | DARE RPR3006W 115(')0(0,\?3:12842)0 10MHz~6GHz | Jan. 10, 2024 '\IlDoev(.;.Ol58',22002242 Jan. 09, 2025 E:Tol_r"gg_ﬁfg
Signal Analyzer ggm’z‘r‘i‘ FSV40 101566 10Hz~40GHz |Aug. 23, 2024 'E‘;‘g?&?;g;; Aug. 22, 2025 E:Tol_rl'gg_ﬁfg
S",\V/ilgcirr‘]f?aor:go' Burgeon ETF-058 E?égofsf‘)&‘ N/A May 20, 2024 '\é)c’e"é_oféyzzoozz“; May 19, 2025 goggg_ﬁfg
comes | g [TUPEN [ oood |y [l | mue
Agozcr’z"eer ChainTek | APC-1000W N/A N/A N/A Nov. 11, 2024 N/A (ngggcg?(’;
ol et Ronde & ESR3 102388 | 9kHz~3.6GHz | Dec. 06, 2023 | Nov. 11, 2024 | Dec. 05, 2024 (ngggﬂ?(’;
Hygrometer Testo 608-H1 34913912 N/A Oct. 14, 2024 | Nov. 11, 2024 | Oct. 13, 2025 | Conduction
(CO05-HY)
LISN ggm‘;é‘ ENV216 100080 9kHz~30MHz | Dec. 08, 2023 | Nov. 11, 2024 | Dec. 07, 2024 (ngggcﬂ%‘
Software ggmzr‘i‘ EMC32 N/A N/A N/A Nov. 11, 2024 N/A (ngggﬂ?(’;
Pulse Limiter SCH\’&RZBE VTSD 9561-F N| 00691 N/A Jul. 30, 2024 | Nov. 11, 2024 | Jul. 29, 2025 (ngggc:?(r;
LISN Cable MVE RG-400  |MQT24082501 N/A Oct. 15, 2024 | Nov. 11, 2024 | Oct. 14, 2025 ?gggg?ﬂ?(?
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.7 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.7 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHZz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.6 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 57dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR402225F

Test Engineer:

Junyu Jhou

Temperature:

21~25

°C

Test Date:

2024/11/05~2024/12/18

Relative Humidity:

51~54

%
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6dB and 26dB EBW and 99% OBW

U-NII-3 MIMO
99% 26dB 6dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. Rate NTY CH. (MHOL) (MH2) (MH2) (MH2) Min. Limit Pass/Falil
(MHz)
Ant6 | Ant7 [ Ant6 | Ant7 | Ant6 | Ant7
1la |(6Mbps| 2 149 5745 | 16.66 | 16.48 | 25.84 | 20.84 | 16.31 | 16.31 0.5 Pass
1la |6Mbps| 2 157 5785 | 16.59 | 16.47 | 23.08 | 20.57 | 16.02 | 16.28 0.5 Pass
1la |(6Mbps| 2 165 5825 | 16.55 | 16.47 | 20.71 | 20.51 | 16.29 | 16.30 0.5 Pass
VHT20| MCSO0| 2 149 5745 | 17.62 | 17.61 | 20.90 | 21.26 | 16.92 | 16.66 0.5 Pass
VHT20| MCSO0| 2 157 5785 | 17.65 | 17.64 | 21.18 | 22.14 | 16.04 | 16.65 0.5 Pass
VHT20[ MCSO| 2| 165 | 5825 | 17.61 | 17.61 | 21.21 | 21.14 | 16.67 | 17.28 0.5 Pass
VHT40| MCSO0| 2 151 5755 | 36.29 | 36.24 | 41.41 | 40.74 | 36.29 | 35.93 0.5 Pass
VHT40| MCSO| 2| 159 | 5795 | 36.24 | 36.26 | 41.26 | 41.06 | 36.06 | 36.01 0.5 Pass
VHT80| MCSO0| 2 155 5775 | 75.36 | 75.44 | 84.00 | 82.56 | 72.93 | 75.07 0.5 Pass
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TEST RESULTS DATA
Average Power Table

U-NII-3 MIMO
Average FCC

Data EreeH Conducted Conducj[eql DQ -

Mod. Rate NTX CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant6 | Ant7 [ SUM [ Ant6 [ Ant7 | Ant6 | Ant7

1la |6Mbps| 2 | 149 | 5745 [ 21.29 | 21.21 | 24.26 30.00 1.31 Pass
1la |6Mbps| 2| 157 | 5785 [ 21.00 | 20.90 | 23.96 30.00 1.31 Pass
1la |6Mbps| 2 [ 165 | 5825 | 21.29 |21.32 | 24.32 30.00 1.31 Pass
HT20 | MCSO| 2 | 149 | 5745 |20.38 | 20.10 | 23.25 30.00 1.31 Pass
HT20 [MCSO| 2 | 157 | 5785 [20.65 | 20.20 |23.44 30.00 1.31 Pass
HT20 | MCSO| 2 | 165 | 5825 | 20.50 | 20.06 |23.30 30.00 1.31 Pass
HT40 [MCSO| 2 | 151 | 5755 [20.24 | 19.50 |22.90 30.00 1.31 Pass
HT40 | MCSO| 2 | 159 | 5795 | 19.90 | 19.20 | 22.57 30.00 1.31 Pass
VHT20| MCSO| 2 | 149 | 5745 | 20.48 | 20.20 | 23.35 30.00 1.31 Pass
VHT20| MCS0| 2 | 157 | 5785 |20.75 | 20.30 | 23.54 30.00 1.31 Pass
VHT20| MCSO| 2 | 165 | 5825 | 20.60 | 20.16 | 23.40 30.00 1.31 Pass
VHT40| MCS0| 2 | 151 | 5755 |20.34 | 19.60 | 23.00 30.00 1.31 Pass
VHT40| MCSO| 2 | 159 | 5795 | 20.00 | 19.30 | 22.67 30.00 1.31 Pass
VHT80| MCS0| 2 | 155 | 5775 |17.99 | 17.72 | 20.87 30.00 1.31 Pass
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Power Spectral Density
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U-NII-3 MIMO
Duty Average . Average
Data Freq. Factor F_’ower Density PSD DQ Pass
Mod. Rate NTY CH. (MH2) (dB) with Duty Factor Limit (dBi) IFail
(dBm/500kHz) (dBm/500kHz)
Ant6 [ Ant7 [ Ant6 | Ant7 [ SUM [ Ant6 | Ant7 | Ant6 | Ant7

1la |6Mbps| 2| 149 | 5745 | 0.03 | 0.03 | 6.41 6.17 9.42 30.00 4.16 Pass

1la |(6Mbps| 2 | 157 | 5785 | 0.03 | 0.03 | 6.23 6.14 9.24 30.00 4.16 Pass

1la |[6Mbps| 2 | 165 | 5825 | 0.03 | 0.03 | 6.35 | 6.46 | 9.47 30.00 4.16 Pass

VHT20{ MCSO| 2 | 149 | 5745 | 0.02 | 0.01 | 5.29 5.02 8.30 30.00 4.16 Pass
VHT20{ MCSO| 2 | 157 | 5785 | 0.02 | 0.01 | 6.03 5.80 9.04 30.00 4.16 Pass
VHT20| MCSO| 2| 165 | 5825 | 0.02 | 0.01 | 532 | 5.21 | 833 30.00 4.16 Pass
VHT40{ MCSO| 2 | 151 | 5755 | 0.00 | 0.00 | 2.42 1.78 5.43 30.00 4.16 Pass
VHT40| MCSO| 2 | 159 | 5795 | 0.00 | 0.00 | 229 | 1.86 | 5.30 30.00 4.16 Pass
VHT80( MCSO| 2 | 155 | 5775 | 0.02 | 0.00 | -2.84 | -3.03 | 0.17 30.00 4.16 Pass

Note: PSD Sum = Max PSD(Ant. 6, Ant. 7) + 10 log (n)
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6dB and 26dB EBW and 99% OBW

Report Number : FR402225F

U-NII-3 MIMO
D F = g(?%dth B ngsdth B GddB?dth B Gddsd h

ata req. . andwi andwi andwi andwidtl .

Mod. Rate NTY{ CH. (MHOL) Config (MH2) (MH2) (MH2) Min. Limit Pass/Fail
: (MHz)
Ant6 | Ant7 [ Ant6 | Ant7 | Ant6 | Ant7

HE20 | MCSO| 2 149 5745 Full 19.02 | 18.95 | 23.26 | 21.39 | 18.74 | 18.51 0.5 Pass
HE20 | MCSO| 2 | 157 | 5785 | Full | 19.08 | 18.96 | 30.95 | 21.91 | 18.55 | 18.62 0.5 Pass
HE20 | MCSO| 2 165 5825 Full 19.00 | 18.95 | 23.26 | 21.16 | 18.62 | 18.58 0.5 Pass
HE40 | MCSO| 2 | 151 | 5755 | Full | 38.08 | 37.98 | 4454 | 41.30 | 37.73 | 37.11 0.5 Pass
HE40 | MCSO| 2 159 5795 Full 38.00 | 38.00 | 41.87 | 41.62 | 37.79 | 37.19 0.5 Pass
HE80 | MCS0O| 2 | 155 | 5775 | Full | 77.21 | 77.16 | 82.56 | 83.23 | 76.93 | 75.10 0.5 Pass

Al-50f7



Report Number : FR402225F

TEST RESULTS DATA

Average Power Table

U-NII-3 MIMO
Average FCC
RU Conducted Conducted DG
Data Freq. ) . . .
Mod. Rate NTH CH. (MH2) Config Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant6 [ Ant7 | SUM | Ant6 [ Ant7 | Ant6 | Ant7
HE20 [ MCSO| 2 | 149 | 5745 Full |20.58 [20.30 |23.45 30.00 1.31 Pass
HE20 [ MCSO| 2 | 149 | 5745 | 26/0 |10.49 | 10.23 | 13.37 30.00 1.31 Pass
HE20 [ MCSO| 2 | 149 | 5745 | 52/37 | 14.03 | 13.62 | 16.84 30.00 1.31 Pass
HE20 [ MCSO| 2 | 149 | 5745 [(106/53|17.15 | 16.71 | 19.95 30.00 1.31 Pass
HE20 [ MCSO| 2 | 157 | 5785 Full |20.85 [20.40 | 23.64 30.00 1.31 Pass
HE20 [ MCSO| 2 | 157 | 5785 | 26/4 |11.35 | 10.75 | 14.07 30.00 1.31 Pass
HE20 [ MCSO| 2 | 157 | 5785 | 52/38 | 14.27 | 13.85 | 17.08 30.00 1.31 Pass
HE20 [ MCSO| 2 | 157 | 5785 [(106/53|17.38 | 17.41 | 20.41 30.00 1.31 Pass
HE20 [ MCSO| 2 | 165 | 5825 Full |20.70 |20.26 |23.50 30.00 1.31 Pass
HE20 [ MCSO| 2 | 165 | 5825 | 26/8 |10.58 | 10.67 | 13.64 30.00 1.31 Pass
HE20 [ MCSO| 2 | 165 | 5825 | 52/40 | 13.66 | 13.60 | 16.64 30.00 1.31 Pass
HE20 [ MCSO| 2 | 165 | 5825 (106/54| 16.67 | 16.77 | 19.73 30.00 1.31 Pass
HE40 [ MCSO| 2 | 151 | 5755 Full |20.44 [19.70 | 23.10 30.00 1.31 Pass
HE40 | MCSO| 2 | 151 | 5755 |242/61]|17.43 [17.25 | 20.35 30.00 1.31 Pass
HE40 | MCSO| 2 | 159 | 5795 Full |20.10 | 19.40 | 22.77 30.00 1.31 Pass
HE40 | MCSO| 2 | 159 | 5795 |242/62]|16.82 |16.54 | 19.69 30.00 1.31 Pass
HE80 | MCSO| 2 | 155 | 5775 Full [18.09 | 17.82 | 20.97 30.00 1.31 Pass
HE80 | MCSO| 2 | 155 | 5775 |484/65| 15.00 |14.52 | 17.78 30.00 1.31 Pass
HE80 | MCSO| 2 | 155 | 5775 |484/66|14.74 |14.34 | 17.55 30.00 1.31 Pass
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Report Number : FR402225F

TEST RESULTS DATA

Power Spectral Density

U-NII-3 MIMO
Duty Average _ Average

Data Freg. RU. Factor F_’ower DG PSD DG. Pass

Mod. Rate NT{ CH. (MH2) Config (dB) with Duty Factor Limit (dBi) IFail
(dBm/500kHz) (dBm/500kHz)
Ant6 [ Ant7 | Ant6 [ Ant7 [ SUM | Ant6 [ Ant7 | Ant6 | Ant7

HE20 | MCSO| 2| 149 | 5745 | Full | 0.02 | 0.00 | 4.99 4.84 8.00 30.00 4.16 Pass
HE20 [ MCSO| 2| 149 | 5745 | 26/0 | 0.02 | 0.02 | 4.51 4.44 7.52 30.00 4.16 Pass
HE20 | MCSO| 2| 149 | 5745 | 52/37 | 0.02 | 0.02 | 4.89 4.59 7.90 30.00 4.16 Pass
HE20 | MCSO| 2 | 149 | 5745 |106/53] 0.00 | 0.01 | 4.80 4.42 7.81 30.00 4.16 Pass
HE20 | MCSO| 2| 157 | 5785 | Full | 0.02 | 0.00 | 5.64 5.26 8.65 30.00 4.16 Pass
HE20 | MCSO| 2| 157 | 5785 | 26/4 | 0.02 | 0.02 | 5.45 5.08 8.46 30.00 4.16 Pass
HE20 | MCSO| 2| 157 | 5785 | 52/38 | 0.02 | 0.02 | 555 5.15 8.56 30.00 4.16 Pass
HE20 | MCSO| 2 | 157 | 5785 |106/53] 0.00 | 0.01 | 5.23 5.53 8.54 30.00 4.16 Pass
HE20 | MCSO| 2| 165 | 5825 | Full | 0.02 | 0.00 | 5.23 5.02 8.24 30.00 4.16 Pass
HE20 | MCSO| 2| 165 | 5825 | 26/8 | 0.02 | 0.02 | 4.94 5.11 8.12 30.00 4.16 Pass
HE20 | MCSO| 2| 165 | 5825 | 52/40| 0.02 | 0.02 | 4.86 4.83 7.87 30.00 4.16 Pass
HE20 | MCSO| 2 | 165 | 5825 |106/54| 0.00 | 0.01 | 4.56 4.82 7.83 30.00 4.16 Pass
HE40 | MCSO| 2| 151 | 5755 | Full | 0.01 | 0.01 211 1.46 5.12 30.00 4.16 Pass
HE40 | MCSO| 2 | 151 | 5755 |242/61] 0.03 | 0.03 | 1.72 1.58 4.73 30.00 4.16 Pass
HE40 | MCSO| 2| 159 | 5795 | Full | 0.01 | 0.01 | 2.18 1.48 5.19 30.00 4.16 Pass
HE40 | MCSO| 2 | 159 | 5795 |242/62| 0.03 | 0.03 | 1.34 1.18 4.35 30.00 4.16 Pass
HE80 | MCSO| 2| 155 | 5775 | Full | 0.01 | 0.01 | -2.99 | -3.17 | 0.02 30.00 4.16 Pass
HE80 | MCS0O| 2 | 155 | 5775 |484/65| 0.05 | 0.05 | -3.31 | -3.73 | -0.30 30.00 4.16 Pass
HE80 | MCSO| 2 | 155 | 5775 |484/66] 0.05 | 0.05 | -3.56 | -3.77 | -0.55 30.00 4.16 Pass

Note: PSD Sum = Max PSD(Ant. 6, Ant. 7) + 10 log (n)

Al-7Tof 7



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Test Result of 6dB and 26dB and 99% Occupied Bandwidth|

MIMO <Ant. 6+7>
<802.11a>

6dB Bandwidth

26dB Bandwidth

o Att
[@ 17K view

Spectrum

Ref Level 30.00 dBm

(=)

20

Offset 25.13 db & RBW 100 kHz

dB  SWT 10.1 ms & VBW 300 kHz

Mode Swesp

po Att

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.13 db & RBW 300 kHz

20d8 SWT  10.1ms @ VBW 1MHz Mode Swesp
[@ 17K view
M1[1] 3.09 dBm| M1[1] 13.55 dBm|
5.73681500 GHz 5.73456800 GHz
20 dem D2[1] 0.27 dB 20 dem D2[1] 0.01 dB
16.31000 MHz 25.84800 MHz
- 1 12.516 dbn T Y T
10-dBm==t0) 0414 de 10 gl e
Wl . \
0 db ‘i 0 db i
10 di J ! -10 d ,j \L
2 -13.484 dBrr |
20 df 20 d W
-40 dBm -40 dBm
50 d 50 d
60 d 60 d
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 10001 pts Span 80.0 MHz
- — —
L ( ] [ [ ) W e

99% Occupied Bandwidth

N/A

Spectrum

Ref Level 30.00 dBm

=

Offset 25.13 db & RBW 300 kHz

po Att 20d8  SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 17k view
M1[1] 12.60 dBm
P 5.74641990 GHz
=0 " Occ Bw 16.663333667 MHZ|
10 di VT NG . Ay
,/.w ) -.-\
0 dB

\,

. /
B

A b
e
-30 di
-40 dBm
50 d
60 de
CF 5.745 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 57464195 GHz 12.60 dBm
1 1 5.73664084 GHz 2.95 dBm Oce Bw 16.663333667 MHz
T2 1 5.75330417 GHz 2.84 dBm
L L ) [ CEERREE )

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

<802.11ac VHT20>

6dB Bandwidth

26dB Bandwidth

Spectrum 2 Spectrum 2
Ref Level 30.00 dBm  Offset 25.13 0B & RBW 100 kHz Ref Level 30.00 dBm  Offset 25.13 0B & RBW 300 kHz
o Att 20d8  SWT_ 10.1ms & VBW 300 kHz _Mode Swesp o At 208 SWT_ 10.1ms @ VBW 1MHz Mode Swesp
[@ 1Pk View [@ 1Pk View
M1[1] 2.83 dBm)| M1[1] 14.35 dBm)|
5.73646000 GHz 5.73452000 GHz
20 dem D2[1] 0.02 dB 20 dem D2[1] 0.58 dB
16.92000 MHz| 20.90400 MHz|
10 dBm—rt, . 10 d - : M T
b ; f A i
o 2
048 J 048 \
10 d J 10 d J) '}
20 d - W'M o0 d ). \
30 d ! 30 d
W&MM ‘“Mmm <0 dbim
50 d 50 d
60 d 60 d
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
- — - ————
L JL J CRRRIED e L )j J CRRRIED e
99% Occupied Bandwidth N/A
ka
Ref Level 30.00 dBm  Offset 25.13 0B & RBW 300 kHz
s att 208 SWT_ 10.1ms @ VBW 1MHz Mode Swesp
@ 17k view
M1[1] 13.06 dBm)|
. 5.74213030 GHz
20 0] Occ Bw 17.623237676 MHz
4 1 -
10 T — g
0dB / \
-10d \
-20 de
-40) dBm
50 d
-60 de
CF 5.745 GHz 10001 pts Spon 50.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.7421303 GHz 13.06 dBm
T 1 5.73617588 GHz 5.01 dbm Oce Bw 17.623237676 MHz
T2 1 5.75379912 GHz 4.84 dBm
— e
L JL J [ CEERREE )
TEL: 886-3-327-0868 Page Number 1 A2-2 of 11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR402225F

<802.11ac VHT40>

6dB Bandwidth

26dB Ban

dwidth

Spectrum 2 Spectrum 2
Ref Level 30.00 d8m  Offset 25.00 db @ RBW 100 kHz Ref Level 30.00 d8m  Offset 25.00 db @ RBW 1 MHz
| Att 20d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1 ms & VBW 3 MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 0.43 dBm| M1[1] 12.43 dBm|
5.73682900 GHz 5.7342480 GHz
20 dBm D2[1] 0.11 dB 20 dem D2[1] 0.49 dB|
36.28800 MHZ| 41.4080 MHz|
10 d 10 d f'
' | \
0 dBm— 'L‘J'l - 0dB j \l
-od -ind 2 -10.803 BT -
20 df h o0 di
-30 dBm
-40 dBm -40 dBm
=50 df =50 df
<60 df =60 df
CF 5.755 GHz 10001 pts Span 90.0 MHz CF 5.755 GHz 10001 pts Span 160.0 MHz
— —_—— —
[ CERREEEC ]

99% Occupied Bandwidth

N/A

ka
Ref Level 30,00 dém  Offset 25.00 0B @ RBW L MHz
o Att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk view
M1[1] 15.84 dBm)|
. N 5.74672100 GHz
20 ¥ Occ Bw 36.286371363 MHz|
T"—“ 2
10 e \
/
-10 df
-30 di
-40 dBm
50 d
60 de
CF 5.755 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5746721 GHz 15.64 dBm
1 1 5.7368118 GHz .29 dBm Occ Bw 36.286371363 MHz
T2 1 57730982 GHz .44 dbm

)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth

Spectrum 2

Ref Level 30.00 d8m Offset 24.98 db & RBW 100 kHz

Spectrum

(=)

Ref Level 30.00 dBm

Offset 24.98 dB & RBW 1 MHz

| Att 20d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1 ms & VBW 3 MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 4.52 dBm| M1[1] 19.31 dBm|
5.7383120 GHz 5.7331440 GHz
20 dBm D2[1] 0.57 dB 20 dem D2[1] 1.20 dB|
72.9280 MHz 84.0000 MHz
10 di 10.dBm==1 o 337 d; Wm
0ok D1 1,896 ¢ | . T 0dB \
-10 db / ] k -10 db 1
D2 -16 -
-20 df /‘ 1‘ -20 df i
a0 e Mm
=50 df =50 df
<60 df =60 df
CF 5.775 GHz 10001 pts Span 160.0 MHz CF 5.775 GHz

10001 pts Span 320.0 MHz
—

99% Occupied Bandwidth

N/A

(=)

Ref Level 30.00 d8m Offset 24.98 db & RBW 1 MHz

o Att 208 SWT  10.1ms @ VBW 3MHz _Mode Sweep
[0 17K view
M1[1] 10.18 dBm
. 5.7666490 GHz
=0 o Occ B 75.364463554 MHz
10 di X — I

-40 dBm
50 d
-60 d
CF 5.775 GHz 10001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.766645 GHz 10.18 dBm
1 1 5.7372278 GHz 5.44 dBm Occ Bw 75.364463554 MHz
T2 1 58125022 GHz 4.99 dBm
L J J L

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A2-4 of 11



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR402225F

<802.11ax HE20>

6dB Bandwidth

26dB Bandwidth

Spectrum 2 Spectrum 2
Ref Level 30.00 d8m  Offset 25.13 db @ RBW 100 kHz Ref Level 30.00 d8m  Offset 25.13 db @ RBW 300 kHz
| Att 20d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 1.94 dBm| M1[1] 15.17 dBm|
5.73546000 GHz 5.73293600 GHz
20 dBm D2[1] 0.17 dB 20 dem D2[1] 1.54 dB|
18.73500 MHz| 23.25600 MHz|
D1 13.574 dBmr t
10 dBm—+t_. 10 d
D - 1
0 db ‘M . i “‘“‘E 1
o \

-20 d IJ

-40 dBm

-40 dBm
=50 df =50 df
<60 df =60 df
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz

10001 pts

Spon B0.0 MHz

99% Occupied Bandwidth

N/A

(=)

Ref Level 30.00 d8m Offset 25.13 db & RBW 300 kHz

po Att 20d8  SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 17k view
M1[1] 14.50 dBm
P 5.74290520 GHz
=0 " Occ Bw 10.018008190 MHz|
P it s | i o
10 e " e
0 dB

W

-30 di

-40 dBm

50 d

60 de

CF 5.745 GHz 10001 pts Span 50.0 MHz

Marker

Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 57429052 GHz 14.50 dBm
1 1 5.73545595 GHz 6.28 dBm Occ Bw 19.01809815 MHz
T2 1 575447405 GHz 6.67 dBm

| 1 )

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: A2-50of 11



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR402225F

<802.11ax HE40>

6dB Bandwidth

26dB Bandwidth

Spectrum 2 Spectrum 2
Ref Level 30.00 d8m Offset 25.00 db & RBW 100 kHz RefLevel 30.00 d8m Offset 25.00 dB & RBW 1 MHz
| Att 20d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1 ms & VBW 3 MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 0.69 dBm| M1[1] 12.55 dBm|
5.73599200 GHz 5.7312560 GHz
20 dem D2[1] 0.02 dB 20 dBm D2[1] 0.51dB
37.72800 MHz| 44,5440 MHZ]
10 d
-10 db k
-20 d
-40 dBm
=50 df =50 df
<60 df 60 df
CF 5.755 GHz 10001 pts Span 90.0 MHz CF 5.755 GHz 10001 pts Span 160.0 MHz

99% Occupied Bandwidth

N/A

)

ka
Ref Level 30,00 dém  Offset 25.00 0B @ RBW L MHz
o Att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk view
M1[1] 17.04 dBm)|
. L4 5.75607000 GHz
20 N l “‘IUEL‘L\N 38.076192381 MHz|
10 ol N ]
0db
s \
-30 di
-40 dBm
50 d
60 de
CF 5.755 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.75607 GHz 17.04 dBm
1 1 57359018 GHz .81 dBm Occ Bw 38076192381 MHz
T2 1 57739781 GHz 9.11 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

<802.11ax HE80>

6dB Bandwidth

26dB Bandwidth

Spectrum

(=)

Ref Level 30.00 dBm
po Att 20 dB

Offset 24.98 db & RBW 100 kHz

SWT 10.1 ms & VBW 300 kHz  Mode Sweep

Spectrum

(=)

Ref Level 30.00 dBm
po Att 20 dB

Offset 24.98 dB & RBW 1 MHz

SWT 10.1 ms & VBW 3 MHz Mode Sweep

[@ 17K view

[@ 17K view

M1[1] 5.48 dBm
5.7365680 GHz
0.25 dp|
76.9280 MHz

20 dBm

D2[1]

10 d

M1[1] 17.53 dBm)|

5.7335920 GHz

D2[1] 1.08 dB|

82,5600 MHz

Ul D1 DB14c

s

-10 d

|

|

50 d

{Wm

60 df

CF 5.775 GHz

10001 pts Span 160.0 MHz

10001 pts Span 320.0 MHz

] I -

99% Occupied Bandwidth

N/A

(=)

Ref Level 30.00 d8m
po Att 20 dB
[@ 17k view

Offset 24.98 dB & RBW 1 MHz

SWT 10.1 ms & VBW 3 MHz Mode Sweep

M1[1] 12.52 dBm|
5.7714960 GHz

77.212278772 MHz|

rulw—-— L e e

20 d

T Occ By

Lol

40 dBm

50 d

-60 d

CF 5.775 GHz

Marker

Type | Ref | Trc |
ML 1

10001 pts Span 120.0 MHz

X-value 1
5.771496 GHz
T 1 5.7363159 GHz 5.84 dbm
T2 1 5.5135281 GHz 5.33 dbm

| 1 )

¥-value |
12.52 dBm

Function | Function Result |
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TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST R

EPORT

Report No. : FR402225F

Test Result of Power Spectral Density

<802.11a>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 6 MIMO Ant. 7
Ref Level 30.00 dBm Offset 25.13 d® & RBW 500 kHz Ref Level 30.00 dBm Offset 25.30 d® & RBW 500 kHz
b At 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 6.32 dBm)| M1[1] 6.43 dBm)|
5.8242010 GHz 5.8275470 GHz
20 df 20 df
10 dei 10 dei "
e A |————— T T T
0 / 1 0 f‘ \
I ‘ ] !
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i Y T
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CF 5.825 GHz 1001 pts Span 50.0 MHz CF 5.825 GHz 1001 pts Span 50.0 MHz
b T b T ]

<802.11ac VHT20>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 6 MIMO Ant. 7
Spectrum k2 Spectrum k2
Ref Level 30.00 dBm Offset 24.594 d® & RBW 500 kHz Ref Level 30.00 dBm Offset 25.05 d® & RBW 500 kHz
b At 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 6.01 dBm M1[1] 5.79 dBm
5.7833520 GHz 5.7827020 GHz
20 di 20 di
10 de L 10 de T
¥ | ee———] I DUSIENE. SR [PV
lr — —~ P 2 —
° i i ° { {
| |
J i 1 !
0 dei T -10 déy
/ \ ’ |
Al )
-20d -20d
s \ /
S "
-30 di = - — -30 di
e o R N N R s .
0 d -~ T —
-50 d -50
-60 -60
CF 5.785 GHz 1001 pts Span 50.0 MHz CF 5.785 GHz 1001 pts Span 50.0 MHz
"’ T | b T ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

<802.11ac VHT40>

Maximum Power Density Plot (dBm/500kHz)

MIMO Ant. 6

MIMO Ant. 7

Spectrum 2 Spectrum 2
RefLevel 30.00 dbm  Offset 25.00 dB @ RBW 500 kHz Ref Level 30.00 dbm  Offset 25.20 dB @ RBW 500 kHz
o Att 2008 @ SWT  20ms @ VBW 3 MHz Mode Swasp o Att 2008 @ SWT  20ms @ VBW 3MHz Mode Swaep
SGL Caunt 100/100 SGL Count 100/100
[@ 1rm AvgPwr [@ 1rm AvgPwr
M1[1] 2.42 dBm)| M1[1] 1.78 dBm
5.7519000 GHz 5.7521000 GHz
20 dl 20 dl
10d8 10d8
M 41
B e | i U IR i PR——
oo f i = o - a —
| [ ] I
| ‘ I
-10 dey + -10 dey + L
5 \ ﬂ
- | - | |
i 1l T \
30 di 30 di -
7 7
e A D e T —n i - / RUSRIEE -
b P - —
-50 di -50 di
-60 dem -60 dem
CF 5.755 GHz 1001 pts Span 100.0 MHz CF 5.755 GHz 1001 pts Span 100.0 MHz
Y v Y

<802.11ac VHT80>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 6 MIMO Ant. 7
(Spectum | [=] | (srecm ) =)
Ref Level 30.00 dBm Offset 24.50 d® & RBW 500 kHz Ref Level 30.00 dBm Offset 25.00 d® & RBW 500 kHz
b At 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 2.86 dBm M1[1] 3.03 dBm
5.776200 GHz 5.757620 GHz
20 di 20 di
10 de 10 de
va . va "
T | - f'—— e | - Jl,k._. Sl I I B H
‘ _

-10 dB f ‘I -10 dB ‘. 1 i
s s

] i 1 1

/ \ ] \
-30 di -30 di

el e S I Y PO
-50 d -50 di
-60 dBm -60 dBm
CF 5.775 GHz 1001 pts Span 120.0 MHz CF 5.775 GHz 1001 pts Span 120.0 MHz
|| J ) )i J 0w

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR402225F

<802.11ax HE20>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 6 MIMO Ant. 7
Ref Level 30.00 dBm Offset 24.594 d® & RBW 500 kHz Ref Level 30.00 dBm Offset 25.05 d® & RBW 500 kHz
b At 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 5.62 dBm M1[1] 5.26 dBm)|
5.7862990 GHz 5.7829520 GHz
20 df 20 df
10 By " 10 By T
S h S - e
f.../— = —— f”'_‘—- —F— |- - mk_\
van ‘ van
+ T T !
-10 déy -10 déy 1
-20 dB i -20 dby S "
e R W / s,
B e W » A
=17 g = S04 ———— e ——
B, —
s o
50 di -50 di
-60 dBm -60 dBm
CF 5.785 GHz 1001 pts Span 50.0 MHz CF 5.785 GHz 1001 pts Span 50.0 MHz
|| J || J 0w
<802.11ax HE40>
Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 6 MIMO Ant. 7
(Spectum | [=] | (srecm ) =)
Ref Level 30.00 dBm Offset 24.57 d® & RBW 500 kHz Ref Level 30.00 dBm Offset 25.05 d® & RBW 500 kHz
b At 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 2.17 dBm M1[1] 1.47 dBm
5.7939000 GHz 5.7926000 GHZ
20 di 20 di
10 de 10 de
M1 a1
o ‘ e A o — \
p ‘ ,. I
10 dei i I 10 dei 1
s s
-30 dl - - — ~
I ey I ! LU TR
o N
-50 di -50 di
-60 dBm -60 dBm
CF 5.795 GHz 1001 pts Span 100.0 MHz CF 5.795 GHz 1001 pts Span 100.0 MHz
|| J ). || J 0w

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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.- FR402225F

<802.11ax HE80>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 6 MIMO Ant. 7
Spectrum | [=] | [Specmm ) [=)
Ref Level 30.00 dBm Offset 24.50 d® & RBW 500 kHz Ref Level 30.00 dBm Offset 25.00 d® & RBW 500 kHz
b At 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 3 MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1rm AvgPwr [@ 1rm AvgPwr
M1[1] 3.00 dBm)| M1[1] 3.18 dBm)|
5.763610 GHz 5.772360 GHz
20 df 20 df
10 dei 10 dei
oa L oa "
..... s e e R I S Lol — —
- ——— ~ | B
Y |
-10 de | -10 de [f
| |
-20de JJ | 204 | |
30 d i - -30d -
/ \ N
S 4 ™ g o
-50 -50
60 -60
CF 5.775 GHz 1001 pts Span 120.0 MHz CF 5.775 GHz 1001 pts Span 120.0 MHz
] ) QI we ) ) (D e
TEL: 886-3-327-0868 Page Number : A2-11 of 11
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number : BlofB3
FAX: 886-3-327-0855



EUT Information

Report No.

FR402225F

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
Joal
o° i, )
'E 50_’ et Part lfiB ICGSE-003-Av. e LimmitatiMain Po
[J] S S S SN SRS S
> 4
[
~ 407 ¢
L&
¢
30T
1 ® $
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.159000 40.96 55.52 1456 | L1 OFF 19.8
0.159000 51.07 65.52 1445 | L1 OFF 19.8
0.181500 28.13 54.42 26.29 | L1 OFF 19.8
0.181500 36.52 64.42 27.90 | L1 OFF 19.8
0.285000 25.23 50.67 2544 | L1 OFF 19.8
0.285000 33.21 60.67 27.46 | L1 OFF 19.8
0.327750 33.84 49.51 15.67 | L1 OFF 19.8
0.327750 38.90 59.51 20.61 | L1 OFF 19.8
0.629250 23.79 46.00 2221 | L1 OFF 19.8
0.629250 25.76 56.00 30.24 | L1 OFF 19.8
7.786500 25.90 50.00 24.10 | L1 OFF 20.2
7.786500 27.28 60.00 3272 | L1 OFF 20.2
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Report No. FR402225F

EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
Joal
= P art 158 _ICSE-003-Ave. LimitatMaih Po
E SOJ‘ L — Partil? ib [CiS 3-Ave LimitatMair (
q) SO S O N S S b 1
> 4
[
- 40+ ¢
T 4
301 & %
1 &
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.159000 38.59 55.52 16.93 | N OFF 19.8
0.159000 50.66 65.52 14.86 | N OFF 19.8
0.213000 29.23 53.09 23.86 | N OFF 19.8
0.213000 38.33 63.09 24.76 | N OFF 19.8
0.325500 29.06 49.57 20.51 | N OFF 19.8
0.325500 33.75 59.57 25.82 | N OFF 19.8
0.426750 27.26 47.32 20.06 | N OFF 19.8
0.426750 30.69 57.32 26.63 | N OFF 19.8
0.816000 23.60 46.00 22.40 | N OFF 19.8
0.816000 25.54 56.00 30.46 | N OFF 19.8
7.860750 26.35 50.00 23.65 | N OFF 20.2
7.860750 28.06 60.00 31.94 | N OFF 20.2

B3 of B3



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Appendix C.Radiated Spurious Emission Test Data

Temperature : 19.6~23.4°C
Test Engineer : John Chuang, David Dai and Sam Chou
Relative Humidity : 64.8~70.5%
Note symbol
-L Low channel location
-R High channel location
<Sample 1>
C1l. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate

Mode 51 = U-NII-3 | 5.725-5.85 6+7 802.11a 149 5745 6Mbps - -
Mode 52 | U-NII-3 | 5.725-5.85 6+7 802.11a 157 5785 6Mbps - -
Mode 53 = U-NII-3 | 5.725-5.85 6+7 802.11a 165 5825 6Mbps - -
Mode 54 | U-NII-3 | 5.725-5.85 6+7 802.11ax HE20 149 5745 MCSO Full RU -
Mode 55 | U-NII-3 | 5.725-5.85 6+7 802.11ax HE20 149 5745 MCSO | Partial_106/53RU -
Mode 56 | U-NII-3 | 5.725-5.85 6+7 802.11ax HE20 157 5825 MCSO Full RU -
Mode 57 | U-NII-3 | 5.725-5.85 6+7 802.11ax HE20 165 5825 MCSO Full RU -
Mode 58 = U-NII-3 | 5.725-5.85 6+7 802.11ax HE20 165 5825 MCSO | Partial_106/54RU -
Mode 59 | U-NII-3 | 5.725-5.85 6+7 802.11ax HE40 151 5755 MCSO Full RU -
Mode 60 | U-NII-3 | 5.725-5.85 6+7 802.11ax HE40 151 5755 MCSO0 | Partial_242/61RU -
Mode 61 | U-NII-3 | 5.725-5.85 6+7 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 62 | U-NII-3 | 5.725-5.85 6+7 802.11ax HE40 159 5795 MCSO0 @ Partial_242/62RU -
Mode 63 | U-NII-3 | 5.725-5.85 6+7 802.11ax HES8O0 155 5775 MCSO0 Full RU -
Mode 64 | U-NII-3 | 5.725-5.85 6+7 802.11ax HES8O0 155 5775 MCSO | Partial_484/65RU -
Mode 65 | U-NII-3 | 5.725-5.85 6+7 802.11ax HES8O0 155 5775 MCSO | Partial_484/66RU -
Mode 69 | U-NII-3 | 5.725-5.85 6+7 802.11ax HES8O0 155 5775 MCSO | Partial_484/65RU LF
Mode 71 | U-NII-3 | 5.725-5.85 6+7 802.11ac VHT20 149 5745 MCSO0 - -

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

C2. Summary of each worse mode

Mode

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

69

71

Modulation

802.11a
802.11a
802.11a
802.11a
802.11a
802.11a
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE40
802.11ax HE40
802.11ax HE40
802.11ax HE40
802.11ax HE40
802.11ax HE40
802.11ax HE40
802.11ax HE40
802.11ax HE80
802.11ax HE80
802.11ax HE80
802.11ax HE80
802.11ax HE80
802.11ax HE80
LF
802.11ac VHT20
802.11ac VHT20

Ch.

149
149
157
157
165
165
149
149
149
149
157
157
165
165
165
165
151
151
151
151
159
159
159
159
155
155
155
155
155
155
155
149
149

Freq.
(MHz)
5647.56
11490.00
5925.25
11570.00
5924.63
11650.00
5648.00
11490.00
5651.04
5652.17
11570.00
5925.63
11650.00
5935.00
5653.17
11510.00
5642.32
5922.41
11590.00
5931.56
5949.83
11550.00
5931.80

5929.35
55.22
5646.26
11490.00

Level
(dBuV/m)
62.99
46.00
56.52
45.04
58.88
44.75
64.78
45.41
67.78
60.74
44.55
62.04
43.83
66.05

62.86
41.35
64.72

66.07
41.78
66.27

64.69
41.96
67.03

63.92

31.96

58.21
44.61

Limit
(dBuV/m)
68.20
54.00
68.20
54.00
68.48
54.00
68.20
54.00
68.97
69.81
54.00
68.20
54.00
68.20

70.55
54.00
68.20

70.11
54.00
68.20

68.20
54.00
68.20

68.20

40.00

68.20
54.00

Margin
(dB)
-5.21
-8.00

-11.68
-8.96
-9.60
-9.25
-3.42
-8.59
-1.19
-9.07
-9.45
-6.16

-10.17
-2.15

-7.69
-12.65
-3.48

-4.04
-12.22
-1.93

-3.51
-12.04
-1.17

-4.28

-8.04

-9.99
-9.39

Pol.

< I < < I < < I T < I I < I < ' | K< I XK I|LK T K< K K<

I < <

Peak
Avg.
Peak
Avg.
Peak
Avg.
Peak
Avg.
Peak
Avg.
Peak

Peak
Avg.
Peak
Avg.
Peak

Peak
Avg.
Peak

Peak
Avg.
Peak

Peak
Avg.
Peak

Peak
QP
Peak

Avg.

Result

Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass

Pass

Pass
Pass
Pass
Pass

Pass

Pass
Pass

Pass

Pass
Pass

Pass

Pass
Pass

Pass

Pass
Pass
Pass

Pass

RU

Full RU

Full RU
Partial_106/53RU
Partial_106/53RU

Full RU

Full RU

Full RU

Full RU
Partial_106/54RU
Partial_106/54RU

Full RU

Full RU
Partial_242/61RU
Partial_242/61RU

Full RU

Full RU
Partial_242/62RU
Partial_242/62RU

Full RU

Full RU
Partial_484/65RU
Partial_484/65RU
Partial_484/66RU
Partial_484/66RU

Remark

Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
LF
Band Edge

Harmonic

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
. Level (dBuVim) - Level(dBuim)
140 PERR_BEEALTo-24
1225 /‘ 1228
- 1
105 X
o j i 105,
87.5 £}
e w5
0. e M
12 —— 0Tt S 1 e ¥ [ L 1= EAKIUNI
NERWERLY
525k o — /
5.
Vb i
350 WWWW
35 O et
17.
11!
Peak 5600 5626. 5658, 5687, 715, 5715
Frequency (MHz)
1000 2200, 3400, 4600. 5800. 7000
Site @ 03CH-HY Frequency (K
Condition: PEAK_BE(B4)_16-24 3m HF_91200_82366_241101 HORIZONTAL
+ RBH:1000.008kHz VBW:3000.000kHz SWT:Auto Site © B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D_0236@_241181 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux  APos  TPos + RBW:1000.308KkHz VBi:3000.000kH: SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Uz dBuV/m dBuV/n B dBuv di/m dB B OB on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 564756 60.86 68.20 -B.14 51.24 33.19 13.55 37.92 e.ee 108 335 PEAK
2 565017 59.30 68.33 -9.83 50.46 33.20 13.56 37.92 0.0 108 335 PEAK —_—
3 5716.29 BO.BL109.76 -28.95 7L45 3363 13.65 3.9 0.80 109 335 PEAK M dbw/n diVjm b dW di/m dB dD A deg
4 570.35 8199 11160 -0.61 70.60 .64 13.65 17.92 0.80 108 335 PEAC 1 5745.00 118,66 ------ -oo- 0122 3368 13.68 37.00 0.00 106 33 PEAC
- Level(dBuim)
1225
115 1
875
70.0
AVG_54]
5.
Y]
180 i e Sl
vww«wuw-/-""”'"mm
11!
Avg. Blank
1000 2200, 3400 4600, 5800. 7000
Frequency (MHz)
Site : B3CH28-HY
Condition: AVG_54 3m HF_9128D 62360 241101 HORIZONTAL
+ RBi:1000. 80BkHz VBH:0.B16kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark
MHz dBuV/m dBuV/m  dB B dB/m B dB  dB  om deg
1 5745.00 102,88 ------ ------ 93.42 33.69 13.69 37.92 .00 188 335 AVERAGE
TEL: 886-3-327-0868 Page Number : C3 0of C63

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 /‘ 128
1
105 al "
10! W,J 105,
875
e o7
70, S O
I Tt S o s S U L1 EAR(UNI!
s25bw st /
2.
bl
350 WWMMW -
17!
1.
Peak 5600 5620, 5658, 5687, 516, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBuln - dB - dBuV dBfw dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S647.56 6289 68.20 -5.21 5417 33.19 13.55 37.92 0.08 168 256 PEAK
2 565133 62.53 69.19 -6.66 53.68 33.21 13.56 37.92 0.89 189 256 PEAK —_—
3 S716.58 86.61 109.04 -23.23 7.5 3.6} 13.65 .92 0.0 100 256 PEAK fHz d/m dhlfn b dBW dBfu dB dB o dB o deg
4 57006 5621 110.94 2073 76.54 33.64 13.65 .92 0.8 169 256 PEAK L 5745.00 11220 =-ovor -oeeee 102.80 33.68 13.68 .92 0.0 160 156 PEAC
o Lavel [dBuVim)
1225
105 ;
875
0.0
/ AG_54
I &
]
3504 - = e
i
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 185.98 ------ ------ 96.46 33.68 13.68 37.92 0.08 180 256 AVERAGE
TEL: 886-3-327-0868 Page Number : C4 of C63

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 S e O e H A [l B 1 S e 0 6 S e ) [l B
1 3 AVG_54) 3 AVG_54
525 525
30 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200, 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH26-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 1149%0.08 52.93 74.00 -21.67 35.82 39.20 19.46 42.47 0.92 31 177 PEAK 1 114%.08 52.24 74.00 -20.76 35.13 39.20 19.46 42.47 .92 315 335 PEAK
2 114%8.08 45.76 54.08 -8.24 28.65 39.20 19.46 42.47 0.92 31 177 Average 1 114%0.08 46.60 54.08 -5.00 28.89 39.20 19.46 42.47 0.92 315 335 Average
3 17235.80 53.99 68.20 -14.38 33.94 39.57 24.86 44.61 .94 - -- PEAK 3 17235.80 53.64 68.20 -14.56 33.68 39.57 24.86 44.61 8.94 - -- PEAK
TEL: 886-3-327-0868 Page Number : C50of C63

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
40E. T
10! )/ v 105
o758l "
M a75)
10, 4 et
I Tt o S s S U L1 EAKIUNI!
52 L s wj i } \
52 o T
80 P ATRAS oy
36 Dot Mw»wm“"
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:300. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
15643.29 5L7 68.20 -16.23 43.17 33.17 13.55 37.92 0.0e 200 325 PEAK
2 565186 5136 68.99 -17.63 42.50 33.21 13.56 37.92 0.89 200 325 PEAK —_—
3 5700.09 L.46105.22 -43.76 5L.15 3360 13.63 .92 0.0 200 325 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 ST.07 65.47 110.95 -45.48 5616 33.60 13.65 .92 0.6 200 325 PEAK L 5785.80 18737 --o-ov -ooee 9.5 .00 13.74 3152 000 28 35 PEK
o Lavel [dBuVim)
1225
105
875
0.0
\ AG_54
§ w-
30 J, S
R il
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 181,96 ------ ------ 92,18 33.96 13.74 37.92 0.08 200 325 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C6 of C63
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Pol. Horizontal Fundamental

Level (dBuV/m)

40E. o) \\
875 \W

" Mg FeAK BEEA 1624
et rpliadh, 2
bl s y
52! : Whawnn
17
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)
Site 1 B3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.96 66.09 110.89 -44.80 55.86 34.38 13.85 37.92 @.ee 200 325 PEAK
5872.29 61.59 185.96 -44.37 51.33 34.38 13.88 37.92 @.ee 200 325 PEAK
5923.60 52.15 69.23 -17.88 41.82 34.30 13.96 37.93 .00 200 325 PEAK
5925.89 51.86 68.20 -16.34 41.53 34.38 13.96 37.93 @0.88 200 325 PEAK

PO

TEL: 886-3-327-0868 Page Number : C7 of C63
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
— A
" 105
675 ¥ -
70 L." durnr
70011 M LT LT 1 Eéﬂg!!
1 WWW
52! gt
NP 7
350 WWWW i
BT PR
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S643.66 53.17 68.20 -15.83 4437 3317 13.55 37.92 e.ee 111 300 PEAK
2 5650.32 SL.B6 68.44 -16.58 43.02 33.20 13.56 37.92 0.89 111 300 PEAK —_—
3 SHP.67 67.97 107.35 -39.38 S6.63 JNB2 13.64 392 0.0 111 380 PEAK fHz dw/m dhlfn b dB dBfu dB dB - dB o m deg
4 S7.67 6075 110.95 4120 60.38 33.60 13.65 .92 0.6 111 388 PEAC 1 5785.80 113.90 --o-o -ooo- loa.08 3600 1374 37.90 0.00 101 380 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
} \ AG_54
I &
=
0 — e
LAk
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 187.58 ------ ------ 97.76 34,00 13.74 37.92 0.08 111 300 AVERAGE
TEL: 886-3-327-0868 Page Number : C8 of C63

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Vertical Fundamental
- Level (dBuVim)
- \\\
" MWW
n e a2 “Reak BEBA) 1624
MMW’\M 2
52 WWMW -
17
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)
Site 1 B3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9120D 02368 241101 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.30 70.93 112.40 -41.42 60.75 34.38 13.85 37.92 @.ee 111 388 PEAK
5872.29 67.83 105.96 -38.13 57.57 34.38 13.88 37.92 e.ee 111 388 PEAK
5924,59 56.44 68.50 -12.86 46.11 34.30 13.96 37.93 .00 111 300 PEAK
5925.25 56.52 68.20 -11.63 46.19 34.38 13.96 37.93 @.ee 11 388 PEAK

PO

TEL: 886-3-327-0868 Page Number 1 C9 of C63
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 S e O e H A [l B 1 S e 0 6 S e ) [l B
1 3 AVG 54 1 3 AVG 54
525 525
30 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200, 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH26-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 11578.08 52.66 74.00 -21.34 35.92 38.82 19.53 42.53 0.92 332 328 PEAK 1 11570.08 53.11 74.00 -20.89 36.37 38.82 19.53 42.53 .92 25 35 PEAK
2 11578.08 45.84 54.08 -8.96 28.30 38.82 19.53 42.53 0.92 332 328 Average 1 11570.08 45.60 54.08 -0.00 28.26 38.82 19.53 42.53 @.92 25 35 Average
3 17355.00 55.80 68.20 -13.20 34.81 39.82 24.14 4471 0.9 - -- PEAK 3 17355.00 55.34 68.20 -12.86 35.15 39.82 24.14 4471 8.9 - -- PEAK
TEL: 886-3-327-0868 Page Number : C10 of C63

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
105 M\ 15
875 A
w1 I 875
70011 T LT LT 1 Eéﬂg!!
N MMWM“‘ . f\
2.
Wiy
50 T n———,
30y P it
17!
1.
Peak 5625 5850, 5475, 5900, 925, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800. 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:300. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBul/n dB dBuV dBfw dB - dB B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5855.00 80.39 110.80 -30.41 70.16 34,39 13.85 37.92 0.00 160 198 PEAK
2 5855.00 80,39 110.80 -30.41 70.16 34,39 13.85 37.92 0.89 180 198 PEAK —_— e —— ——
3 S475 5452 6836 -13.06 4419 3430 13.95 37.93 0.00 100 198 PEAK fHz dw/m dhlfn b dBW dBfu dB dB - dB o deg
4 SS.E8 5456 63.20 -13.70 4417 3038 13.96 37.95 0.6 169 135 PEAC L 5805.80 116.77 --o-ov -oooe lo6.66 3620 1381 .92 0.0 160 198 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) o -
2 __4_,_‘,_,th‘
- MW
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 118,17 ------ ------ 160.06 34.22 13.81 37.92 0.8 160 193 AVERAGE
TEL: 886-3-327-0868 Page Number : C11 of C63

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Vertical Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
105 1
Ty L 5
WW
- y Tt S ] s S L L EAKIUNI!
52 R R M
2. i
350 Ao tioncties 4
17!
1.
Peak 5625 5850, 5475, 5400 5925, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaRkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBul/n  dB - dBuV dBfw dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.88 80.42 11108 -30.66 70.19 34,39 13.85 37.92 0.08 160 256 PEAK
2 5863.13 80.90 108.52 -27.62 70.66 34.32 13.86 37.92 0.89 189 256 PEAK —_— e —— ——
3 U463 SB.88 GB.48 -3.60 40.55 3430 13.95 37.93 0.0 100 256 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 SS38 572 68.20 -10.48 47.33 3038 13.96 .95 0.6 169 256 PEAC 1 5825.80 11318 --ovov -oooe 6.4 3617 1379 37.90 0.0 160 156 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) [
. | R,
|
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 186,53 ------ ------ 96.45 34,20 13.80 37.92 0.08 180 256 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C12 of C63

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 S e O e H A [l B 1 S e 0 6 S e ) [l B
1 3 AVG_54 3 AVG_54
525 525
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH26-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 1ig50.08 52.76 74.0@ -21.22 36.15 38.70 19.60 42.66 0.93 200 313 PEAK 1 11650.08 51.85 74.0@ -22.15 35.22 38.7@ 19.60 42.68 @.93 177 56 PEAK
2 11g50.08 44.75 54.08 -9.25 28.12 38.70 19.60 42.60 .93 200 313 Average 1 11650.08 44.62 54.08 -9.98 27.39 38.7@ 19.60 42.68 .93 177 56 Average
3 17475.00 54.74 68.20 -13.46 34.29 46.18 24.22 44.81 0.9 - -- PEAK 3 17475.00 54.46 68.20 -13.74 34.681 46.18 24.22 44.81 8.94 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C13 0of C63




ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 / 1225
105 il 1
10! jv. 105
875
1 0751
. Lot W
T 7001 T T LT LT 1]
Www [(11 I e B N = b EAK(UNI!
52 it g6 /
2.
b e
350 it | ot
50 TR
17!
1.
Peak 5600 5620, 5658, 5687, 5716, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBi:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBuV/m dBulfn - dB - dBuV dBfw oAb dB B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
15649.74 60.77 68.20 -7.43 51.93 33.20 13.56 37.92 0.08 168 336 PEAK
2 5650.03 60.36 68.22 -7.86 5152 33.20 13.56 37.92 0.89 189 336 PEAK —_—
3 S7I5.86 79.92 109.64 -23.72 70.56 3363 13.65 .92 0.0 100 336 PEAK fHz dw/m dhl/m b dBW dBfu dB dB o dB o deg
4 S0L BLSLILY 9.7 7014 3364 13.65 .92 0.6 169 336 PEAC L 5745.00 16704 --o-or -oooe 97.60 .68 13.68 37.02 0.00 180 336 PEK
o Lavel [dBuVim)
1225
105 1
875
0.0
AVG_54)
I &
W ——
30 =S
L
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 181,28 ------ ------ 91.82 33.69 13.69 37.92 0.08 180 336 AVERAGE
TEL: 886-3-327-0868 Page Number : C14 of C63

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 /‘ 128
1
105 W/.W 15
4
675 : -
70, 4 W\M\ JWMM
TN M LT LT 1] Eéﬂg!!
ki 00— et = =
2.
Uyt
0 it
ey VIR AY
17!
1.
Peak 5600 5620, 5658, 5687, 516, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn - dB dBuV dBfw dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.00 64,78 68.20 -3.42 55.96 33.19 13.55 37.92 0.0e 168 258 PEAK
2 565119 64,25 69.08 -4.83 55.40 33.21 13.56 37.92 0.89 189 258 PEAK —_—
3 5710.20 7.85 108.06 -20.20 76.51 3NE2 13.64 .92 0.0 100 258 PEAK fHz dw/m dblfn b dB difu dB dB o dB o deg
4 57005 5348 110.94 -2.54 79.03 33.60 13.65 .92 0.6 169 258 PEAC L 5745.00 115 --oeer -oeeee le471 3368 13.68 7.92 0.0 160 158 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
} AG_54
) ]
30 i e
| oo
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 187.88 ------ ------ 97.64 33.68 13.68 37.92 0.08 180 258 AVERAGE
TEL: 886-3-327-0868 Page Number : C15 of C63

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 S e O e H A [l B 1 S e 0 6 S e ) [l B
VG 54 3 MVG_54
525 525
30 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH26-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 1149%0.08 52.36 74.00 -21.64 35.25 39.20 19.46 42.47 0.92 32 335 PEAK 1 1149%.08 51.39 74.00 -22.61 34.28 39.20 19.46 42.47 .92 274 285 PEAK
2 1149%8.08 45.41 54.08 -8.59 28.30 39.20 19.46 42.47 0.92 32 335 Average 1 114%0.08 45.49 54.08 -5.60 28.29 39.20 19.46 42.47 .92 274 285 Average
3 17235.80 53.52 68.20 -14.68 33.56 39.57 24.86 44.61 .94 - -- PEAK 3 17235.80 54.74 68.20 -13.46 34.78 39.57 24.86 44.61 8.94 - -- PEAK
TEL: 886-3-327-0868 Page Number : C16 of C63

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Horizontal Fundamental

Level (dBuVim) 1 oLevel [BuVim)

PEAR BE[EAT6-2%

125 /‘ 125
105, r At !
10 w 105,
3
875
i By 075
0 L2 WW"’W’
o (Yl | N e N1 LA EAK(M)
% WWWM'"IW‘%W f
2.
Mot
350 MWW’“M
[ TR
17!
1.
Peak 5600 5620, 5658, 5687, 515, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3n HF_91260 82368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBi:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn - dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5647.42 66.10 68.20 -2.10 57.28 33.19 13.55 37.92 0.9 200  33L PEAK
2 5655.39 69.78 72.20 -2.42 60.98 33.24 13.5 37.92 0.9 200 331 PEAK —_—— e —— ——
3 S709.91 §7.60 107.95 -20.33 78.26 3NG2 13.64 .92 0.0 200 33 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 STI.60 B5.65 112.26 -26.61 76.08 33.60 13.65 .92 0.6 200 33 PEAC 1 5745.20 16992 --o-ov -ooo- le0.45 33.68 13.68 .92 0.0 200 3L PEAC
- Level [{BuVin)
1225
105
875
0.0
AVG_54
i} _J
30 i IS
WWMW“—JM
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.120kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.00 163.32 ------ ------ 93.88 33.68 13.68 37.92 0.6@ 200 331 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C17 of C63



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 | 128
S 1
105 A
10! 105,
i 3 4 M/
7. it oo Wit a7,
" ettt
Y s Tt S ] o S U L=F1 EAKIUNI!
ol ]
2.
35 s rti] || g
340 TR
%0 ‘uﬁ‘ m MM
17!
1.
Peak 5600 5620, 5658, 5687, 5715, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/n dBulfn - dB dBuV dBfw dB - dB B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5649.45 66.76 68.20 -1.44 57.92 33.20 13.56 37.92 0.08 160 306 PEAK
2 565184 67.78 68.97 -1.19 58.93 33.21 13.5 37.92 0.89 189 386 PEAK —_—
3 ST04.69 §7.80 106.51 -18.71 76.48 NGl 13.63 .92 0.0 100 386 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
457079 8004 112.50 -23.55 79.67 33.60 13.65 1.92 0.6 169 386 PEAC L 5745.00 113,28 --ovor -oeeee l63.83 3569 13.69 7.92 0.0 160 36 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
f AG_54
§ W) ——
30 S e
(WOVSNNMIINIES S
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RBI:1060.080kHz VBI:2.120kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 187.74 ------ ------ 98.30 33.68 13.68 37.92 0.08 180 306 AVERAGE
TEL: 886-3-327-0868 Page Number : C18 of C63

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
 Level (9BuVim) . Level (dBum)
140 PERK_BE[EATO-27
1225 1225
405, ol A
10 fﬂ 1
75 o, s
I MWW”"“ i
P M ] 1 1M
.2 o 700 U T T T U L] EAKCUNI)|
T et / \
2 il | Shnsstabetnd
350 hepl Sl
35 DAt b o™
17.
1.
Peak 5600 5637, 5674, 5711, 5748, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_9128D_02368_24111 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBi:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S645.88 54.83 68.20 -13.37 46.02 3318 13.55 37.92 0.08 180 331 PEAK
2 565217 56.98 69.81 -12.91 48.84 33.22 13.56 37.92 0.88 189 331 PEAK _—
3570934 68,49 107.82 -33.33 59.15 3hB2 13.64 332 .00 100 331 PEAK iz dBw/n dife db AV difu 8 B dB o deg
4S04 69.76 11179 -42.03 60.39 33.64 13.65 37.92 .00 180 331 PEAK 1 582500 11131 ---oov -ooeoe 161.53 3.9 13.74 37.92 0.0 160 33 PEA
. Level (dBum)
1225
105
875
0.0
} G54
I &
e
4 _J L
P
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)

Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.00 164,28 ------ ------ 9450 33.96 13.74 37.92 0.6@ 180 331 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C19 of C63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Horizontal Fundamental
, g Level (dBuVim)
2 \
o5ty \\
875 \\““‘ o
n LV i “PEAK BEBA) 1621
521 B VO
15,
17.
Peak 5185 sete. 551, 5884, 517, 5650 Blank
Frequency (MHz)
site + B3CH20-HY
Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
1 5854.96 67.00 118.89 -43.89 56.77 34.38 13.85 37.92 @.ee 18@ 331 PEAK
2 5874.76 65.36 185.27 -39.91 55.18 34.38 13.88 37.92 e@.ee 188 331 PEAK
3 5923.27 52,25 69.47 -17.22 41,92 34,39 13.9 37.93 @.e@ 1@ 331 PEAK
4 5034.80 54.47 68.20 -13.73 44,13 34.30 13.97 37.93 @.8@ 189 331 PEAK
TEL: 886-3-327-0868 Page Number 1 C20 of C63

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
— e
" 105
675 -
3 4 WM"'"
1, s
bt e e N e T I Tam e EAKUND
52 R e / \
2.
(e
0 WMWW
36 et MWMW"“
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaRkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/n dBulfn - dB dBuV dBfw dB dB B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
105649.95 58.23 68.20 -9.97 49.39 33.20 13.56 37.92 0.0e 168 257 PEAK
2 565217 60.74 69.81 -9.87 51.88 33.22 13.56 37.92 0.89 189 257 PEAK —_—
3 S73.23 7L33 W6.11-3478 6LB1 NGl 13.63 .92 0.0 100 257 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 S70.68 73.98 11070 -37.81 GL6L 3360 13.65 .92 0.6 169 257 PEAK 1 5825.80 114.08 oo -ooor loa.30 3395 1374 37.90 0.0 160 157 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
{ AG_54
§ e
30 i S
LA™
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 186.27 ------ ------ 96.49 33.96 13.74 37.92 0.08 180 257 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C21 of C63

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Vertical Fundamental
s Level (dBuVim)
2 \
10!
a7l M,
" Bt FeAK B 1624
o WMWMWMW 3y
9 -
15,
17.
Peak 5185 5618, 5851, 5884, 517, 5650 Blank
Frequency (MHz)
site + B3CH20-HY
Condition: PEAK_BE(B4)_16-24 3m HF_9120D 02368 241101 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
1 5854.63 7L.75 111.64 -39.89 61.52 34,38 13.85 37.92 @.ee 18@ 257 PEAK
2 586@.41 74.95 189.28 -34.33 6471 34.38 13.86 37.92 @.ee 188 257 PEAK
3 592311 60.16 69.60 -9.44 49.83 34.39 13.9 37.93 @.0@ 18@ 257 PEAK
4 5928.72 G58.17 68.20 -10.83 47.83 34.30 13.97 37.93 @.8@ 189 257 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C22 of C63




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 S e O e H A [l B 1 S e 0 6 S e ) [l B
1 3 AVG_54) AVG_54
525 525
30 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200, 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH26-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11576.09 53.08 74.80 -20.92 36.34 38.82 19.53 42,53 .92 180 281 Peak 1 11570.00 50.81 74.00 -23.19 34.67 38.82 19.53 42.53 .92 380 243 Peak
2 11578.08 44.55 54.08 -9.45 27.81 38.82 19.53 42.53 .92 lee 281 Average 1 11570.08 44.27 54.08 -9.73 27.53 38.82 19.53 42.53 @.92 360 248 Average
3 17355.00 54.34 68.20 -13.86 34.15 39.82 24.14 #4471 0.9 - -- Peak 3 17355.80 53.31 68.20 -14.89 33.12 39.82 24.14 #4.71 8.9 - -- Peak
TEL: 886-3-327-0868 Page Number 1 C23 of C63

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Horizontal Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
15 ! 115
675 12
i Iy 075
7001 T T LT LT 1]
o MM‘VVM“ (o S 5 i EAKUNI!
52, itk kel / \\
52! = \ P
380 ot hparrid nchll i
Y IR L e sl
17!
1.
Peak 5625 5850, 5475, 5400 925, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:300. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBul/n dB - dBuV dBfw dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.00 83.29 113.08 -29.79 73.06 34.39 13.85 37.92 0.0e 168 195 PEAK
2 5858.75 83.45 109.75 -26.30 73.22 3439 13.85 37.92 0.89 180 195 PEAK —_— e —— ——
3 SU5.00 59.80 6820 -3.20 46.67 3430 13.95 37.93 0.0 100 195 PEAK fHz d/m dhlfn b OB dBfu dB dB o dB o deg
4SS5 S0.07 68.20 -0.63 4554 3039 13.96 .95 0.6 169 135 PEAC L S805.80 11773 --ovov woeeee lo7.65 3620 1380 7.92 0.0 160 195 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) I
30 | meme T ]
S e
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 189.79 ------ ------ 99.71 34,20 13.80 37.92 0.08 180 195 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C24 of C63

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Vertical Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
ol
10! h 105
875 bk 1
MWWW e 075
70, oy
b o L Tt S ] s S U 1= EAKIUNI!
o it i
2. v P
350! n WW
3. Sl i AMW
17!
1.
Peak 5625 5850, 5475, 5900 125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaRkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
W dBuV/m dBul/n dB - dBuV dBfw oAb dB B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1585425 84,04 112,51 -28.47 73.81 3439 13.85 37.92 0.ee 169 299 PEAK
2 5863.00 BL.76 108.56 -26.80 71.52 34,32 13.86 37.92 0.89 189 299 PEAK —_— e —— ——
3 OSB3 BL79 63.21 -6.42 5246 3430 13.95 37.93 0.0 100 299 PEAK fHz d/m dhlfm b dBW dBfu dB dB o dB o deg
4 SS.E3 GL04 63.20 -6.16 SLTL 3038 13.96 .95 0.6 169 239 PEAC L SB05.80 11427 --ovov -oeeee lee19 3620 1380 7.92 0.0 160 199 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) /AN
150 — e
I
1.
Avg. Blank
1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 187.13 ------ ------ 97.85 34,20 13.80 37.92 0.08 180 299 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C25 of C63

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 S e O e H A [l B 1 S e 0 6 S e ) [l B
3 VG 54 3 AVG_54
525 525
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH26-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 11g50.08 51.85 74.0@ -22.15 35.22 38.70 19.60 42.66 0.93 lee 277 PEAK 1 11650.08 51.54 74.00 -22.46 34.91 38.70 19.60 42.68 0.93 201 32 PEAK
2 11650.08 43.83 54.00 -10.17 27.20 38.70 19.60 42.60 .93 188 277 Average 1 11650.08 43.80 54.00 -10.20 27.17 38.78 19.60 42.68 .93 201 32 Average
3 17475.00 54.73 68.20 -13.47 34.28 46.18 24.22 44.81 0.9 - -- PEAK 3 17475.80 55.81 68.20 -13.19 34.56 46.18 24.22 44.81 8.9 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C26 of C63




ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Horizontal Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
o758l I 1 2
b e o5
" g PEAR BEBA 1624
i S 7 e B W e BT LA EAKM)
& ity I
2. ! e
350 gt s gk
15 g st
17!
1.
Peak 5625 5850, 5475, 5900, 925, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:300. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBuV/m dBul/n dB - dBuV dBfw oAb dB B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.88 85.24 11108 -25.54 75.01 34.39 13.85 37.92 0.08 285 303 PEAK
2 5865.63 85.03 107.82 -22.79 7479 3430 13.86 37.92 0.89 285 303 PEAK —_— e —— ——
3 S2.38 6703 7813 119 S6.70 3430 13.95 37.93 0.0 206 383 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 S5.00 6605 63.20 <115 S5.76 3438 13.98 .95 0.6 265 383 PEAC 1 5825.80 115.80 --o-or -ooo- 165.69 3620 1381 .92 0.0 206 30 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) ]
340 P -
VTN
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.120kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 189.72 ------ ------ 99.61 34,22 13.81 37.92 0.08 206 303 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C27 of C63

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Vertical Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
" W\M .
8751 1
e o5
4 Tt S ] s S L L1 EAKIUNI!
52 s it . l
I i
350 e b | Dt
%0l vt
17!
1.
Peak 5625 5850, 5475, 5900, 125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaRkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBul/n dB - dBuV dBfw oAb dB B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.63 86.42 110,65 -25.23 76.19 34,39 13.85 37.92 0.08 160 360 PEAK
2 5869.00 B1.37 106.88 -25.81 71.62 34.32 13.87 37.92 0.89 160 368 PEAK —_— e —— ——
3 U488 58.53 6829 -3.76 46.20 3430 13.95 37.93 0.0 160 360 PEAK fHz dw/m dilfn b dBW dBfu dB dB o dB o m deg
4 S675 6003 68.20 .07 49.06 3038 13.96 .95 0.6 160 360 PEAC 1 5825.80 113.90 --o-or -ooo- 16379 3620 L.l 7.92 0.0 160 360 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) L
15“, I |
L=
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RBI:1060.080kHz VBI:2.120kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 186.93 ------ ------ 96.79 34,24 13.82 37.92 0.08 160 360 AVERAGE
TEL: 886-3-327-0868 Page Number : C28 of C63

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 | 128
106 — 1
- e 105,
s 4 o5
.
0. e wmw f
1 2 e T S ] s S U L1 EAK(UNI!
5. honal bttt r/
2.
Vo bbb
350 I s T o
30 it
17!
1.
Peak 5600 5631, 5662, 5693, 5T, 5755
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:300. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1562620 58.30 68.20 -9.90 49.59 33.19 13.53 37.92 o.ee 168 335 PEAK
2 565255 59.75 70.09 -19.34 50.89 33.22 13.56 37.92 0.89 189 335 PEAK —_—
3 S713.46 7404 10897 -34.9) 6469 36} 13.64 .92 0.0 100 335 PEAK fHz dwjm dblfn b dBW dBfu dB dB o dB o deg
4 S5 7302 10630 8.7 6574 3364 13.66 .92 0.6 169 335 PEAC 1 575,80 185.92 --o-ov -ooo- %.41 372 1370 3182 006 180 335 PEK
o Lavel [dBuVim)
1225
105
10! 1
875
0.0
AVG_54)
) 4 -
150 e
WWIWM‘MNM
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5755.80 98.62 ------ ------ 89.12 33.72 13.78 37.97 0.00 188 335 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C29 of C63

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Horizontal Fundamental

Level (dBuV/m)

e

L o k!
A i b
%
17
Peak 5755 578, 5833, 5472, 5911, 5950 Blank
Frequency (MHz)
Site 1 B3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.84 53.41 111.17 -57.76 43.18 34.38 13.85 37.92 @.ee 18@ 335 PEAK
5872.59 56.91 1@5.88 -48.97 46.65 34.38 13.88 37.92 @.ee 188 335 PEAK
5924.85 49.60 68.31 -18.71 39.27 34.30 13.9 37.93 .00 109 335 PEAK
5927.19 5@.67 68.20 -17.53 49.34 34.38 13.96 37.93 .88 180 335 PEAK

PO

TEL: 886-3-327-0868 Page Number : C30 of C63
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Vertical Fundamental
oLevel (dBuVim) o L8vel [BuVim)
140 PEAK BE[EAT6-2%
1225 | 1225
105, — ) 1
10 f v 105
87. Mm s
10, ok it
L gt 700 U T L L EAHAI)
PRELY A B / S‘\
5250
i R TR
30 b il
35, i
17!
1.
Peak 5600 5631, 5662, 5693, 51, 5755
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241161 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB dBuV dBfw dB dB B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 564123 59.16 68.20 -9.84 50.37 33.16 13.55 37.92 0.0 180 30l PEAK
2 5653.17 62.86 70.55 -7.69 53.99 33.23 13.5 37.92 @.82 189 381 PEAK _— Y —— ——
3571935 80.78 118.62 -23.34 7L41 3NG4 13.65 .92 0.0 100 3L PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 5775 79.76 112.5 -3.74 70.33 33.60 13.65 1.92 0.6 169 36L PEAC 1 575,80 16946 —-o-o -ooo- 9.9 372 1370 3182 000 160 31PEK
4o Level (dBuVim)
1225
105, 1
875
0.0
AVG_54
) ]
15“, _w_,._m-w‘-r"
WV et
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5755.80 182,68 ------ ------ 93.88 33.81 13.71 37.92 0.08 180 301 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C31 of C63



ssamanas. FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Vertical Fundamental
s Level (dBuVim)
1225
105014 4
10! \
815
1 WPy o o e 16.24)
1 2
Wk ool 34
52! Al L
15,
17.
Peak 5155 571, 583, 5672, oM. 5650 Blank
Frequency (MHz)
site + B3CH20-HY
Condition: PEAK_BE(B4)_16-24 3m HF_9120D 02368 241101 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
1 5854.86 6l.41 112,94 -51.53 51.18 34.38 13.85 37.92 @.ee 18@ 381 PEAK
2 5878.64 61.61 196.42 -44.81 51.36 34.38 13.87 37.92 e.ee 188 381 PEAK
3 5924.85 98.22 6B8.31 -10.@9 47.89 34.39 13.96 37.93 @.e@ 100 301 PEAK
4 5929.72 57.48 68.20 -10.80 47.86 34.30 13.97 37.93 @.8@ 189 381 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C32 of C63




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 S e O e H A [l B 1 S e 0 6 S e ) [l B
3 AVG_54 3 AVG_54
525 525
30 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200, 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH26-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11518.08 51.62 74.00 -22.38 34.57 39.14 19.48 42.49 0.92 360 299 PEA( 1 11510.08 5151 74.08 -22.49 34.46 39.14 19.48 42.49 .92 360 263 PEAK
2 11518.08 41.35 54.00 -12.65 24.38 39.14 19.48 42.49 0.92 360 298 Average 1 11510.08 41.26 54.00 -12.72 24.23 39.14 19.48 42.49 0.92 360 263 Average
3 17265.00 54.78 68.20 -13.42 34.79 39.60 24.88 44.63 .94 - -- PEAK 3 17285.00 54.47 68.20 -13.73 34.48 39.60 24.88 44.63 8.94 - -- PEAK
TEL: 886-3-327-0868 Page Number : C33 of C63

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 | 128
115 — P Wl ]
10! / w 105.
675 3
N W 075
n T ot h
' Tt S s S L 1= EAKIUNI!
bt [
2.
Kwy, FERETL
350 et i
35,0 ™
17!
1.
Peak 5600 5631, 5662, 5693, 5T, 5755
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBi:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/m dBulfn - dB - dBuV - dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
10564232 6472 68.20 -3.48 55.92 3317 13.55 37.92 0.08 209 306 PEAK
2 SE56.42 67.68 72.97 -5.29 58.78 33.25 13.57 37.92 0.89 209 386 PEAK —_—
3 S717.96 85.33 118.23 -24.99 75.96 364 13.65 .92 0.0 209 386 PEAK fHz dw/m dhlfn b dB dBfu dB dB o dB o deg
4 S.30 8180 106.03 -3.14 TLSL 3360 13.66 .92 0.6 269 386 PEAC 1 5755.80 110.76 oo -ooo- 16132 33.68 13.68 37.92 0.0 209 386 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
§ .
15“, “'_/4_,_,,"_,«/_" "
LAt =
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5755.80 183.64 ------ ------ 94.20 33.68 13.68 37.92 0.08 209 306 AVERAGE
TEL: 886-3-327-0868 Page Number : C34 of C63

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Horizontal Fundamental

, g Level (dBuVim)

52, ¥ Y MJM ol Lol
15,
17.
Peak 5155 574, 583, 5872, oM. 5650 Blank
Frequency (MHz)
site + B3CH20-HY
Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.@6 58.95 112.94 -33.99 48.72 34.38 13.85 37.92 0.0 289 386 PEAK
5866.93 68.6L 107.46 -38.85 58.36 34.38 13.87 37.92 0.B@ 209 386 PEAK
5917.83 64.92 73.49 -8.57 54.60 34.38 13.95 37.93 0.80 209 306 PEAK
5937.52 61.26 68.28 -6.94 50.91 34.38 13.98 37.93 .80 209 386 PEAK

PO

TEL: 886-3-327-0868 Page Number : C35 of C63
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 | 128
1 — s ]
" 105
, , )
87. Mh( s
m H i Tt S s S L L1 I EAKIUNI!
2. § | .
350 MWWMM Pl
26 b A MWWMWMW
17!
1.
Peak 5600 5631, 5662, 5693, 54, 5755
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn - dB - dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5628.86 63.51 68.20 -4.29 55.19 3301 13.53 37.92 e.ee 178 22 PEAK
2 5650.22 63.38 68.36 -4.98 5454 33.20 13.56 37.92 0.89 178 22 PEAK —_—
3 SI7.65 86.50 118.14 -23.64 77.13 3NG4 13.65 .92 0.8 178 22 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 57075 80.63 112.50 3LE7 7L26 3360 13.65 1.92 0.8 178 22 PEAC 1 5755.20 169.88 --o-o -ooo- loo.44 3368 1368 7.92 0.0 178 22 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) I
30 e
TN
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5755.80 183.69 ------ ------ 94,25 33.68 13.68 37.92 @.e@ 178 22 AVERAGE
TEL: 886-3-327-0868 Page Number : C36 of C63

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

Level (dBuV/m)

1
y Mabb ot
r il Gt ORI oA p ot

30

17.
Peak 5755 578, 5833, 5472, 5911, 5950 Blank
Frequency (MHz)

site + B3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9120D 02368 241101 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 5854.65 59.26 111.61 -52.35 49.83 34,30 13.85 37.92 0.00 178 22 PEAK
2 5868.12 64.12 187.13 -43.81 53.87 34.38 13.87 37.92 @.0@ 178 22 PEAK
3 5922.51 53.90 70.04 -16.14 43.57 34.38 13.96 37.93 e 178 22 PEAK
4 5939.70 52.23 68.20 -15.97 41.89 34.38 13.97 37.93 Q.00 178 22 PEAK
TEL: 886-3-327-0868 Page Number : C37 of C63

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
 Level (dBuVim) . Level (dBum)
140 PERK_BE[EATO-27
1225 /| 128
105 105
875
875
0, ™™
1 ——— | o e T Fn AR
P T v / V\
gl Y ' 52
Tl
0 gt M| et
EY Y — MM”“”‘MMMWM
17.
1.
Peak 5600 5638, 5678, 5711, 756, 5795
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site  : @CHIB-HY Frequency (Miz}
Condition: PEAK_BE(B4)_16-24 3m HF_9128D_02368_24111 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBi:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn - dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1564739 60.73 68.20 -7.47 5191 33.19 1355 37.92 0.08 180 198 PEAK
2 S653.82 6416 71.04 -6.88 55.20 33.23 13.56 37.92 0.88 189 10 PEAK _—
3570062 65.04 105.37 -40.33 S5.73 3360 13,63 332 000 100 198 PEAK iz dB/n dif db dV difu 8 B dB o deg
4 S70.32 65.63 11151 -45.89 56.26 33.64 13.65 37.92 0.00 180 198 PEAK 1 5795.00 112,19 ---oov -oooe 0237 3480 1374 37.92 0.00 160 138 PEAC
. Level (dBum)
1225
105
875
0.0
) G54
B i\
350 S5
Mw*’"’“‘
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)

Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5795.00 165.78 ------ ------ 95.82 34.85 13.75 37.92 0.6@ 180 19 AVERAGE

TEL: 886-3-327-0868

Page Number : C38 of C63
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

, g Level (dBuVim)

s N

o *f%ﬁﬁm
o it b wm
17
Peak 5795 5426, 5857, 5919, 5950 Blank
Frequency (MHz)
Site 1 B3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.83 72,51 111.19 -38.68 62.28 34.38 13.85 37.92 @.ee 18@ 198 PEAK
5873.74 79.83 105.55 -35.52 59.77 34.38 13.88 37.92 @.ee 188 198 PEAK
5923.34 61.50 69.42 -7.92 51.17 34.30 13.9 37.93 .00 100 198 PEAK
5938.94 63.85 68.20 -5.15 5271 34.38 13.97 37.93 @.ee 18@ 198 PEAK

PO

TEL: 886-3-327-0868 Page Number : C39 of C63
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 /| 1225
105 T /4
e ¥ 105.
875
875
70, 3 # ‘h i
1 2 ot (T N o O L ! EAK(UNI
52 PRI W S st M
WL ant ety "
byt
26 WW
0 T
35 et PO caiil
17!
1.
Peak 5600 5630, 5678, 717, 5756, 5795
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaRkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn - dB dBuV dBfw dB - dB B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5640.95 58.60 68.20 -9.60 49.81 33.15 13.55 37.92 0.00 167 300 PEAK
2 5650.31 58.59 68.43 -0.84 49.75 33.20 13.56 37.92 0.89 187 300 PEAK —_—
3 STOL40 64.98 105.5 -40.61 5.7 3360 13.63 .92 0.0 107 380 PEAK fHz dw/m dblfn b dBW dBfu dB dB o dB o deg
4 S.02 6477 1007 4.3 S5.48 3360 13.65 1.92 0.6 167 388 PEAC 1 5795.00 16996 --o-o- -ooo- le0.02 3610 1376 37.92 0.0 167 380 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) [
7
At
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5795.80 182,91 ------ ------ 92.97 34,18 13.76 37.92 0.08 187 300 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C40 of C63

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

, g Level (dBuVim)

N .

il

m. MMAM J

y AN BEBA 124
WWWMW“MWWr p——
52!
17
Peak 5795 5426, 5857, 5488, 5918, 5950 Blank
Frequency (MHz)
Site 1 B3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9120D 02368 241101 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.86 70,51 112.95 -42.44 60,28 34.38 13.85 37.92 @.ee 187 380 PEAK
5872.35 79,17 1@5.94 -35.77 59.91 34.38 13.88 37.92 @.ee 187 388 PEAK
5922.41 66.07 70.11 -4.84 55.74 34.30 13.9 37.93 .00 107 300 PCAK
5944.73 62.94 68.20 -5.26 52.58 34.38 13.99 37.93 @.8e 187 388 PEAK

PO

TEL: 886-3-327-0868 Page Number 1 C41 of C63
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 S e O e H A [l B 1 S e 0 6 S e ) [l B
3 AVG_54 3 AVG_54
525 525
30 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200, 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH26-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 11590.08 51.82 74.0@ -22.18 35.15 38.74 19.55 42,55 .93 155 42 PEAK 1 11590.08 51.58 74.0@ -22.42 34.91 38.74 19.55 42.%5 .93 21 24 PEAK
2 11598.08 4177 54.00 -12.23 25.1@ 38.74 19.55 42,55 .93 155 42 Average 1 11590.08 41.78 54.0@ -12.22 25.11 38.74 19.55 42,55 @.93 21 24 Average
3 17385.00 54.78 68.20 -13.42 34.47 39.94 24.16 44.73 0.9 - -- PEAK 3 17385.00 54.61 68.20 -13.59 34.39 39.94 24.16 44.73 8.9 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C42 of C63

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

Level (dBuVim) 1 oLevel [BuVim)

PEAK BE[EAT6-2%

| 875
70, 3y 1
2 A " 1t o S B B e [ U L0 EAKUNI
i MMM %MWM w

5250 | Y-l it u ) (K
bbbt d . | \,IM .
350 Wwwwwww“w "
35,0 et Pt
17!
1.
Peak 5600 5630, 5678, 5717, 5756, 5795
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:300. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV - dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S645.63 56.64 68.20 -11.56 47.83 33.18 13.55 37.92 0.0e 283 385 PEAK
2 5650.90 58.72 68.87 -12.15 49.87 33.21 13.56 37.92 0.89 203 385 PEAK —_—
3 S73.10 70.50 10807 -38.37 6LI5 3363 13.54 .92 0.0 203 365 PEAK fHz d/m dblfn b dBW dBfu dB dB o dB o deg
4 SN.09 665114010 -47.68 S04 3364 13.65 .92 0.6 263 385 PEAK 1 5785.80 1114 --ovor ooeeee 16120 3610 1376 7.92 0.0 263 385 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) I
30 e
WMMW
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5795.80 184,18 ------ ------ 94,24 34,18 13.76 37.92 0.08 203 305 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C43 of C63
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Pol. Horizontal Fundamental

, g Level (dBuVim)

sl -
i

~BEAK

,.. Wm WM'WT' b ;MM%W ¥

30

17.
Peak 5195 5826, 5467, 5888, setg, 5650 Blank
Frequency (MHz)

site + B3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.83 67.23 111.19 -43.96 57.8@ 34.38 13.85 37.92 0.0 203 305 PEAK
5872.66 74.17 105.86 -31.69 63.91 34.38 13.8%8 37.92 0.0 203 385 PEAK
5922.41 64.47 78.11 -5.64 54.14 3438 13.9% 37.93 0.80 203 385 PEAK
5931.56 66.27 68.28 -1.93 55.93 34.38 13.97 37.93 0.8 203 385 PEAK

PO

TEL: 886-3-327-0868 Page Number 1 C44 of C63
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 /| 12251
105 M 15
675 -
5 £
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T m _N f Tt S o Sy L [ i EAKIUNI!
|
1t LI 0 1
2. L "
350 WWM..W*MM
35.0Lowinds PO
17!
1.
Peak 5600 5630, 5678, 5717, 5756, 5795
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn - dB - dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5643.49 60.92 68.20 -7.28 52.12 3317 13.55 37.92 0.08 173 360 PEAK
2 S654.60 6212 7162 -9.50 53.24 33.24 13.56 37.92 0.89 173 368 PEAK —_—
3 S710.57 73.94 10816 -34.22 6460 JNB2 13.54 .92 0.8 173 360 PEAK fHz dw/m dhlfn b OB dBfu dB dB o dB o deg
457000 60.68 112.85 -43.17 60.31 33.60 13.65 .92 0.8 173 360 PEAC 1 5785.80 11110 --o-ov -ooor 16113 3612 1377 .90 0.0 173 360 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) ]
30 S S
b e
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5795.80 183.39 ------ ------ 93.42 34,12 13.77 37.92 .08 173 360 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C45 of C63

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Vertical Fundamental

Level (dBuV/m)

105 wh 7
10!

875 \

1 iy
2 "l A
15,
17.
Peak 5195 5826, 5867, 5888, setg, 5650 Blank
Frequency (MHz)
site + B3CH20-HY
Condition: PEAK_BE(B4)_16-24 3m HF_9120D 02368 241101 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.68 70.26 111.54 -41.23 G60.83 34.38 13.85 37.92 @.0@ 173 360 PEAK
5871.73 72.53 186.12 -33.59 62.28 34.38 13.87 37.92 @.e@ 173 36@ PEAK
5924.89 61.93 68.28 -6.35 51.60 34.38 13.9% 37.93 0.80 173 360 PEAK
5935.12 63.67 68.28 -4.53 53.32 34.38 13.98 37.93 0.88 173 360 PEAK

PO

TEL: 886-3-327-0868 Page Number 1 C46 of C63
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EALT6-2%
1225 1225
105 T A A
10! g o 105,
675 -
3 4 »f'/
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T gt A T 1S | B e B L EAK(UNI)
3 & WM’MWW | et
35,004 ~MW"‘"MW
17!
1.
Peak 5600 5635, 5670, 5705, 5740, 5715
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:300. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn - dB - dBuV dBfw oAb B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 564288 6L.67 68.20 -6.53 52.87 33.17 13.55 37.92 0.ee 168 195 PEAK
2 5650.93 62.47 68.89 -6.42 53.62 33.21 13.56 37.92 0.89 189 195 PEAK —_—
3 S2.38 73.33 105.07 -32.54 6402 360 13.63 392 0.0 100 195 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 57003 7084 11031 -39.47 6147 3364 13.65 1.92 0.6 169 135 PEAC L 5775.80 188.17 --o-ov -oooe .67 372 1370 3152 000 180 195 PEK
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) N
30 ‘ S ol
WM‘JH—
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5775.80 10,57 ------ ------ 90.79 33.96 13.74 37.92 0.08 180 195 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C47 of C63

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

Level (dBuV/m)

NS " A EE 1624
s
2, K
15,
17.
Peak 5115 5810, 5845, 5800 sts, 5650 Blank
Frequency (MHz)
site + B3CH20-HY
Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.45 68.17 112.5 -43.83 57.94 34.38 13.85 37.92 0.0 189 195 PEAK
5867.75 70.38 107.23 -36.85 60.13 34.38 13.87 37.92 @.e@ 189 195 PEAK
5920.95 63.29 71.19 -7.99 52.97 3438 13.95 37.93 0.80 108 195 PEAK
5930.58 61.44 68.28 -6.76 51.18 34.38 13.97 37.93 0.88 180 195 PEAK

PO

TEL: 886-3-327-0868 Page Number 1 C48 of C63
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR402225F

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EALT6-2%
1225 | 1225
40E. —
s ey ol g N 105,
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2. e W Nateshri b
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17!
1.
Peak 5600 5635, 5670, 5705, 5740, 5715
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/n dBulfn - dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 564288 678 68.20 -5.42 53.98 33.17 13.55 37.92 e.ee 162 361 PEAK
2 565163 62.91 69.41 -6.50 54.06 33.21 13.56 37.92 0.89 182 301 PEAK —_—
35290 7319 10601 -32.E 63.87 JNGL 13.63 .92 0.0 102 38L PEAK fHz dw/m dblfn b dBW dBfu dB dB o dB o deg
4 S.18 73.95 113.31 -39.36 6458 33.60 13.65 1.92 0.6 180  38L PEAC L 5775.80 18544 —-o-ov -oooee .78 .86 13.72 3182 000 1@ 31PEK
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
i} I\
30 S el
| At
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5775.80 98,02 ------ ------ 88.36 33.86 13.72 37.97 @.00 182 301 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C49 of C63

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
, g Level (dBuVim)
2 \
105 \\K—H-
" RV
875
70, &« e 2 PEAK BE(B4)16-24]
LA i 3
. Pt
15,
17.
Peak 5115 5810, 5845, 5880 sts, 5650 Blank
Frequency (MHz)
site + B3CH20-HY
Condition: PEAK_BE(B4)_16-24 3m HF_9120D 02368 241101 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5853.05 70.14 115.25 -45.11 59.92 34.38 13.84 37.92 +@.00 182 301 PEAK
5867.40 70.26 17.33 -37.07 60.01 34.38 13.87 37.92 @.e@ 182 301 PEAK
5922.80 63.78 70.41 -6.71 53.37 34.38 13.9% 37.93 0.80 182 381 PEAK
5949.83 64.69 68.28 -3.51 54.32 34.30 14.80 37.93 0.8 182 301 PEAK

PO

TEL: 886-3-327-0868 Page Number : C50 of C63
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 S e O e H A [l B 1 S e 0 6 S e ) [l B
3 AVG_54 3 AVG_54
525 525
30 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH26-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 11550.08 52.28 74.0@ -21.72 35.47 38.99 19.51 42,52 0.92 115 245 PEAK 1 11550.08 51.66 74.0@ -22.34 34.85 38.99 19.51 42.52 .92 25 24 PEAK
2 11550.08 41.93 54.0@ -12.67 25.12 38.99 19.51 42,52 0.92 115 245 Average 1 11550.08 41.95 54.0@ -12.84 25.15 38.99 19.51 42.52 @.92 25 24 Average
3 17315.00 54.60 68.20 -13.6@ 34.52 39.78 24.12 44.68 .94 - -- PEAK 3 17325.80 54.52 68.20 -13.68 34.44 39,79 24.12 44.68 .94 - -- PEAK
TEL: 886-3-327-0868 Page Number : C51 of C63

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4 Level (dBuVim) o248l (dBuVim)
13 FEAR_BE[BA_T6-24]
1225 ‘ 125
40 — Tty ahy
1o /« S 105,
875
w’/ 075
70 3 I 4

N mﬂ NWMW [Tt | S B p N e [ U L0 EAKUNI!

Qg Nl
’ WWWW*M"W“" e
1
350 T
35, sty
17!
1.
Peak 5600 5635, 5670, 5705, 5740, 5715
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91280 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:300. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/n dBulfn dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5640.25 64.06 68.20 -4.14 55.28 33.16 13.54 37.92 0.0 180 195 PEAK
2 S651.63 63.97 69.41 -5.44 55,12 33.21 13.5 37.92 @.89 180 196 PEAK _— Y —— ——
3 SW7.8 TLA7 107.24 <3667 6LB5 JRGL 13.63 .92 0.0 100 196 PEAK fHz dw/m dhlfm b dBW dBfu dB dB o dB o deg
4 57065 70.16 110.91 -49.81 60.73 33.60 13.65 .92 0.6 169 135 PEAC L 5775.80 167.66 oo -ooo- .00 3.8 13.72 3702 0.0 180 19 PEK
4o Level (dBuVim)
1225
105
875
0.0
il AVG_54
) L
VWWWVWJJW_'_M_‘_'_
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5775.00 160.17 ------ ------ 99.67 33.72 13.70 37.92 0.8 180 196 AVERAGE

TEL: 886-3-327-0868

Page Number : C52 of C63
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

, g Level (dBuVim)

i " AN o

PO R ) e B

17.
Peak 5115 5810, 5845, 5800 sts, 5650 Blank
Frequency (MHz)

site + B3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5853.@5 73.65 115.25 -41.60 63.43 34.38 13.84 37.92 @.00 180 196 PEAK
5872.13 74.41 106.0@ -31.59 64.15 34.38 13.8%8 37.92 0.0@ 189 196 PEAK
5922.70 67.41 69.89 -2.48 57.88 34.38 13.9% 37.93 0.80 100 196 PEAK
5931.8¢ 67.83 68.28 -1.17 56.69 34.38 13.97 37.93 0.80 180 196 PEAK

PO

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C53 of C63
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Pol. Vertical

Fundamental

Level (dBuV/m)

1 oLevel [BuVim)

PEAK BE[EALT6-2%

’ 675
4
0 2 M“MM
T 2 W\ﬂw Ll 00T M1

700 T TS ] 5 Ll EAKUNI
525011 M Lo -\"PW“W" W
i Tl ! | l
30 by upprbrrbs
P T AL e il
17!
1.
Peak 5600 5635, 5670, 5705, 5740, 5715
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn - dB dBuV dBfw oAb B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
15629.75 60.75 68.20 -7.45 52.82 33.12 13.53 37.92 e.ee 168 361 PEAK
2 S653.73 63.07 70.97 -7.90 5420 33.23 13.56 37.92 0.89 189 301 PEAK —_—
3 S02.73 7L45 185,95 -34.51 6113 JNGL 13.63 .92 0.0 100 381 PEAK fHz dw/m dblfn b dBW dBfu dB dB o dB o deg
4 5775 73.47 112.51 -9.64 6416 33.60 13.65 .92 0.6 169 38L PEAC L 5775.80 185.50 ----o- -ooo- %.00 372 1370 3152 000 160 31PEK
o Lavel [dBuVim)
1225
105
875
0.0
! AG_54
) Wi
150 I
MWW-*”‘”
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5775.80 98,83 ------ ------ 88.59 33.68 13.68 37.97 0.0 188  3B1 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C54 of C63
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Pol. Vertical Fundamental

, g Level (dBuVim)

0 ‘ nuu , "PEAY BEB4) 1624)
) Nl
17
Peak 5175 5810, 5845, 5880, 5915, 5950 Blank
Frequency (MHz)
Site 1 B3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9120D 02368 241101 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5853.85 73.10 115.25 -42.15 62.88 34.38 13.84 37.92 @.ee 18@ 381 PEAK
5867.93 73.84 107.18 -33.34 63.59 34.38 13.87 37.92 e.ee 188 381 PEAK
5923.93 64.63 68,99 -4.36 54.38 34.30 13.96 37.93 .00 100 301 PEAK
5927.7% 66.46 68.20 -1.74 56.13 34.38 13.96 37.93 .88 180 381 PEAK

PO

TEL: 886-3-327-0868 Page Number : C55 of C63
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EALT6-2%
1225 | 1225
40E. —
10! 105,
. W
( | 075
" ¢
i 1111 TN Y el | s T e T L EAK(N
28| Al Sl Rt ) m Ml\ﬂﬂh
ALY RS LI U B Yt
2. A i
30
2% (e
17!
1.
Peak 5600 5635, 5670, 5705, 5740, 5715
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:300. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/n dBulfn - dB - dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5639.83 683 68.20 -5.37 5485 3315 13.54 37.92 o.ee 168 197 PEAK
2 5653.55 63.08 70.84 7.76 5421 33.23 13.56 37.92 0.89 189 197 PEAK —_—
3 S709.38 67.99 107.03 -39.34 56.65 3NG2 13.64 392 0.0 100 197 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 57005 6913 116.91 4173 S0.BL 33.60 13.65 .92 0.6 169 137 PEAC L 5775.80 168.00 oo -o--- .15 3400 13.74 3702 006 180 197 PEK
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) N
30 =
gt
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5775.80 108,37 ------ ------ 99.36 34,15 13.78 37.92 0.08 180 197 AVERAGE
TEL: 886-3-327-0868 Page Number : C56 of C63

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level [dBuvim)
1225 ‘\
40E. PV Py B
10 AT k
875
2
10, [ “;uxﬁgw_ml
2 MMMJ&«MM NI
17:
Peak 5175 5810, 5845, 5880, 5915, 5950 Blank
Frequency (MHz)
site * @3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.28 67.38 112.45 -45.67 57.15 34.38 13.85 37.92 @.ee 1e@ 197 PEAK
5867.93 73.62 107.18 -33.56 63.37 34.38 13.87 37.92 e.ee 188 197 PEAK
5917.45 62.04 73.77 -11.73 51.72 34.30 13.95 37.93 .00 109 197 PEAK
5926.55 63.52 68.20 -4.63 53.19 34.38 13.96 37.93 @.ee 18@ 197 PEAK
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Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EALT6-2%
1225 | 1225
40E. —
" 105
s APV
I “{ 075
70, 3 R
12 WW ! Tt S ] s S U I ] EAK(UNI!
24 i | |
L 2 bl
0 b b e
25 DA
17!
1.
Peak 5600 5635, 5670, 5705, 5740, 5715
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaRkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn - dB - dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5645.85 59.86 68.20 -8.34 5105 33.18 13.55 37.92 0.0e 169 361 PEAK
2 5650.93 59.53 68.89 -9.36 50.68 33.21 13.56 37.92 0.89 189 301 PEAK —_—
3 S02.90 67.57 106.01 -38.44 56.25 JNGL 13.63 .92 0.0 100 3L PEAK fHz dw/m dhlfn b dBW dbfu dB dB o dB o deg
4 57005 7030 110.91 -40.57 60.07 33.61 13.65 .92 0.8 169 38L PEAC L 5775.80 185.35 --o-or -ooo- .3 I 137 300 000 160 31PEK
o Lavel [dBuVim)
1225
105
875
0.0
A AG_54
I &
(S
30 == S
VJ\»JVNW“‘""W
1.
Avg. Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5775.80 98,01 ------ ------ 88.00 34.15 13.78 37.97 0.00 180 301 AVERAGE
TEL: 886-3-327-0868 Page Number : C58 of C63
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Pol. Vertical Fundamental

, g Level (dBuVim)

NALAY

Peak 5775 5810, 5915, 5950 Blank

5845, 5880,
Frequency (MHz)

site + B3CH20-HY
Condition: PEAK_BE(B4)_16-24 3m HF_9120D 02368 241101 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.63 62,78 111.65 -48.87 52.55 34.38 13.85 37.92 @.ee 18@ 381 PEAK
9867.75 74.68 107.23 -32.55 64.43 34.38 13.87 37.92 e.ee 188 381 PEAK
5922.70 65.52 69.89 -4.37 55.19 34.30 13.9 37.93 .00 100 301 PEAK
5929.35 63.92 68.20 -4.23 53.58 34.38 13.97 37.93 @.ee 180 381 PEAK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225F

Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
0. .
0. 0.
60. 60.
QP| Qp|
0, ] 0. ]
50, 50, ‘
I I
. — 0. — 5
2 5 W e : w
30, 10, Sl
; i i
00 W Wi e 00
10, 10,
30 24, 418, 612, 806. 1000 30 24, 418, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Peak
Site + B3CH28-HY Site + @3CH28-HY
Condition: QP 3m CBLG111DAAABA2NIDAIN-06 47626 & B6_241005 HORIZONTAL Condition: QP 3m (BLG11104BAGA2NIDAIN-B6 47626 & B6_241005 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
FHz dBuv/m dBuv/m 8 deuv  d8/m d& d&dB am  deg Pz dBuv/m dBuv/m dB dewv  d8/m & d8 dB m  deg
1 30,97 24.08 40.00 -15.92 34.15 24.25 1.82 35.59 .25 - -- Peak 1 55,22 31.96 4e.ee -8.84 53.35 12.52 1.4@ 35.57 @.23 119 253 QP
2 95.96 31.85 43.50 -12.45 43.92 15.62 1.85 35.51 @.17 - -- Peak 2 93.85 31.49 43.58 -12.81 49.86 15.16 1.82 35.52 0.17 - -- Peak
3 262.8@ 22,25 46.8@ -23.75 34.22 20.67 2.97 .20 .19 - -- Peak 3 253,10 22.45 46.88 -23.55 35.47 19.88 2.92 35.21 0.19 - -- Peak
4 511,12 26.38 46.00 -19.62 32.84 23.88 4.16 34.57 @.13 - -- Peak 4 497,54 27.64 46.80 -18.36 34.32 23.76 4.85 34.62 0.13 - -- Peak
5 746.83 31.75 46.80 -14.25 32.81 28.38 4.91 33.69 0.14 - -- Peak 5 756.53 33.44 46.88 -12.56 33.62 28.38 4.94 33.64 .14 - -- Peak
6 953.44 35.47 46.80 -18.53 31.75 31.88 G5.51 32.96 0.89 - -- Peak 6 837.84 37.68 46.88 -B.32 36.67 29.16 G5.15 33.42 B.12 - -- Peak
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